FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR451607E
27
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH134_Full RU_5670MHz
ANT 4+3
Pol. Vertical Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
1050 1050 1
875 875
o Yl O e s PEAKUAD
1 2
52 5 sttt 05
30 30
Peak
115 115
5350 5414, 5478, 5542, 5606. 5670
Frequency (MHz) 1000 200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIZ-HY .
Condition: PEAK_BE(UNII) B3 3n 8aHA 3120 D %1200-02038 VERTICAL Site+ G3CHLLHY
« RBi: 1080, 0eakHz VBW:3000,20kH SHTsAute Condition: PEAK(UNII) 3n B3HA 5120 D S1200-2038 VERTICAL
: RBi:1080.080kHz VEI:3000.08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
1540728 55,78 74.00 -18.21 44,09 32,91 1L.92 3314 e.ee 17 360 PEAK Mz dBuV/m dBwV/m  dB dBuV dB/m B i oo deg
1 546776 54.89 68.20 -13.31 43.47 33.00 1158 33.16 0.08 157 360 PEAK 1 --- 9288 3304 1121 3334 .8 157 360 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
i75 15
00 00
AVG_54
508 528 [—
%l mﬂ
Avg
115 115
5380 544, 5478, 5a42, 5606, 5670 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG_BE(UNIT) B3 3 BEHA 9120 D_91200-02038 VERTICAL Condition: AVG 54 3n BBHA 9120 D _9128D-02038 VERTICAL
: RB:1080.080kHz VB:1.000kHz SKT:Auto : RBli:1080.080kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5351.68 45.69 54.80 -8.31 34,12 33.80 1169 33.12 0.8 157 360 AVERAGE 1 5678.88 97.01 ------ ------ 86.83 3311 IL21 3334 @.88 157 360 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamanas. FCC RADIO TEST REPORT Report No. : FR451607E

Pol. Vertical Fundamental
gL 0B
1225
105
815
0 Pt PEA FEUND B
Vi A o
52, U il
30
Peak Blank
11
5670 5689, 5708, 5721, 5746, 5768
Frequency (MHz)
Site + B3CHI2-HY
Condition: PEAK BE(UNTT)_B3 3n BBHA 9120 D 9126D-2038 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 57528 62.86 68.28 -5.34 5152 33.55 1119 33.48 @.08 157 368 PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-151 of 231



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607E

Pol. Horizontal Vertical
1 %Lmumvnn) " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UI’lgl EAK[UNI)
700 AR L] | ] (T I ] | [ —— |
MG ;9‘ VG 5
" i
SLWW me ot i 52! E— wmﬁww e
350! 35,
Peak “" ]
175 11!
Avg
T000 9200 H400. 1 15800, 18000 000 9200, 1400, 1 15800, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CHIZ-HY Site @ O3CHIZ-HY
Condition: PEAK(UNII) 3m 91200-02114-248711 HORIZONTAL Condition: PEAK(UNII) 3m 91260-02114-248711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 11349.00 52.14 74,00 -21.86 6115 39.28 18.07 66.68 .29 168 218 PEAK 1 1130.08 52.49 74.66 -21.51 61,53 39.28 18.07 66.68 .29 2090 10 PEAK
1 11340.00 4177 54,00 -12.23 50.8L 39.28 13.07 66.68 .29 160 218 Average 2 11340.00 4194 54,00 -12.06 50.98 39.28 18.07 66.68 @.29 200 10 Average
3 17010.00 52.35 65.20 -15.84 58.83 37.84 2075 66.76 .58 -  -- PEAK 3 176l0.08 52.98 68.20 -15.30 58.57 37.84 2.75 66.76 @.50 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607E

Pol. Horizontal Vertical
1 45Lt}\fﬁl{ilﬂ!l\mn] 0 Level (dBuVim)
1225 1225
815 115
14.47G 1 1
MG 54 MG 5
~14.5G 55 5
Avg 0 bl
115 .
1 147, 1481, 1448, 149, 14500 1 14, 148, 14488, 148, 14500
Frequency (HHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG 54 3n 91200-B2114- 240711 HORTZONTAL Condition: AVG 54 3n 91200-02114- 240711 VERTICAL
1 4eLt}\fﬁl{ilﬂ!l\mn] 0 Level (dBuVim)
1225 1225
1080 104
815 115
17.7G 100 100
MG 5 MG 5
~18G 55 5
T - s e
Avg 0 bl
115 .
110 1TT80, 17, 17880, 17940, 18000 1710 1TT8, 17800, 17880, 17940, 18000
Frequency (NHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG 54 3n 91200-A2114- 240711 HORTZONTAL Condition: AVG 54 3n 9120-02114- 240711 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-153 of 231




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR451607E

28
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH106_Full RU_5530MHz
ANT 4+3
Pol. Horizontal Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
1050 1050 !
875 875
o P Yl O e e PEAKQN
525 s [O—
30 30
Peak
115 115
5350 5386. 5422, 5458, 5404, 5530
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIZ-HY .
Condition: PEAK_BE(UNII) B3 3n B8HA 3120 D 91260-62038 HORIZONTAL Site+ G3CHLLHY
« RBi: 1080, 0eakHz VBW:3000,20kH SHTsAute Condition: PEAK(UNII) 3n B3HA 9120 D 91260-02038 HORTZONTAL
: RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Art (able Preamp A APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBwV dB/m 0B 4B dB  m  deg
1 543674 6194 74.00 -12.06 50.46 33.00 1l.64 3316 @.00  lee 33 PEAK Mz dBuV/m dBwV/m  dB dBuV dB/m B i oo deg
1 546978 62.31 68.20 -5.39 5148 33.80 1157 33.16 0.0 108 33 PEM 1 --- 9185 33.88 1133 3321 6.8 1@ 33 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
1
i75 15
00 00
AVG_54
5?‘5WM 525 [ ——
%0 mwz—’”_ﬂ/*/")
Avg
115 115
5380 5366, 5422, 5458, 5404, 5530 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG_BE(UNIT) B3 3m BEHA 9120 D_91200-02038 HORTZONTAL Condition: AVG 54 3n BBHA 9120 D_9128D-02033 HORTZONTAL
: RE:1080.080kHz VB:3.000kHz SKT:Auto : RBli:1080.060kHz VB:3.000kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 5450.8@ 52,34 54.00 -1.66 46.57 33.80 11.63 33.16 0.8 108 33 AVERAGE

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg

1 5530.88 93.29 ----o- -ooeee 82.09 33,87 1134 3321 @60 1e@

33 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR451607E

Pol. Horizontal Fundamental
gl oB)
1225
105
815
(i PEA BE(UND B
@ A T O R
30
Peak Blank
11
5530 5817, 5624, 5671, 5718, 5768
Frequency (MHz)
Site + B3CHI2-HY
Condition: PEAK_BE(UNTT)_B3 3n BBHA 9120 D 9126D-2038 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 574183 55.65 68.20 -12.55 44,17 33.71 1118 33.41 @.08 1e8 33 PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-155 of 231



FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR451607E
28
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH106_Full RU_5530MHz
ANT 4+3
Pol. Vertical Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
1050 1050 ]
875 875
o Yl e e PEAKUAD
1 2
" , " Y | A WW
57 b, r 528
30 30
Peak
115 115
5350 5386. 5422, 5458, 5404, 5530
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIZ-HY .
Condition: PEAK_BE(UNII) B3 3n 8aHA 3120 D %1200-02038 VERTICAL Site+ G3CHLLHY
« RBi: 1080, 0eakHz VBW:3000,20kH SHTsAute Condition: PEAK(UNII) 3n B3HA 5120 D S1200-2038 VERTICAL
: RBi:1080.080kHz VEI:3000.08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
1 545692 57.89 74.00 -16.11 46.41 33.00 1l.e4 33.16 0.0 284 B PEAK Mz dBuV/m dBwV/m  dB dBuV dB/m B i oo deg
1 5AGB.08 59.08 68.20 -0.12 47.66 33.00 11.58 33.16 0.0 234 b PEAK 1 --- B7.74 3387 1134 3321 @.ee 284 @ PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
1
i75 15
00 00
| AVG_54
528 528 N ————
5 mﬁq
Avg
115 115
5380 5366, 5422, 5458, 5404, 5530 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG_BE(UNIT) B3 3 BEHA 9120 D_91200-02038 VERTICAL Condition: AVG 54 3n BBHA 9120 D _9128D-02038 VERTICAL
: RE:1080.080kHz VB:3.000kHz SKT:Auto : RBli:1080.080kHz VB:3.000kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5457.82 49.37 54.80 -4.63 37.89 33.00 11.64 33.16 0.00 234 ) AVERAGE 1 5530.88 9162 ------ ----m- 8n.42 33.88 1133 3321 @60 284 @ AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR451607E

Pol. Vertical Fundamental

Level(BuVim)

14
14l)

1225

105,

il

0.

L REAR BE(UNT) B

Peak Blank

5530 5877, 5624, 5671, 5718, 5765
Frequency (MHz)

Site + B3CHI2-HY
Condition: PEAK BE(UNTT)_B3 3n BBHA 9120 D 9126D-2038 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 5749.96 55.85 68.20 -12.35 44.29 33.80 1118 33.42 .00 234 B PEAK

TEL : 886-3-327-0868 Page Number 1 C1-157 of 231
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR451607E

Pol. Horizontal Vertical
1 4ﬂLmI«IBu\mn] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UI’lﬂl EAK[UNI)
700 AR L] | ] (T I ] | [ —— |
o 3G _;J s s 3 NG5
350! 35,
Peak - ]
175 f
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200, 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CHIZ-HY Site @ O3CHIZ-HY
Condition: PEAK(UNII) 3m 91200-02114-248711 HORIZONTAL Condition: PEAK(UNII) 3m 91260-02114-248711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 11066.00 56.45 74,00 -23.55 60.70 33.90 17.51 66.94 .28 123 20 PEAC 1 11060.08 51.97 74.66 -22.63 62.22 38.98 17.51 66.94 @.28 187 124 PEAK
1 11060.00 40.91 54.00 -13.89 5116 33.90 17.51 66.94 Q.28 123 20 Average 2 1l060.00 43.15 54.60 -10.85 33.40 38.90 17.31 66.94 @20 1§ 124 Average
3 16590.00 54.76 68.20 -13.44 60.32 33.24 22.57 66.81 0.4 133 40 PEA 3 16590.08 54.39 68.20 -13.81 59.95 38.24 20.57 66.81 0.4 214 124 PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-158 of 231



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607E

Pol. Horizontal Vertical
1 45Ltzvel{ﬂﬂu\mn] 0 Level (dBuVim)
1225 1225
815 115
14.47G 1 1
MG 54 MG 5
~14.5G 55 5
Avg 0 bl
115 .
1 147, 1482, 14488, 149, 14500 1 14, 1482, 1488, 148, 14500
Frequency (HHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG 54 3n 91200-B2114- 240711 HORTZONTAL Condition: AVG 54 3n 91200-02114- 240711 VERTICAL
1 4eLtzvel{ﬂﬂu\mn] 0 Level (dBuVim)
1225 1225
1080 104
815 115
17.7G 100 100
MG 5 MG 5
~18G 55 5
O S SV et B = i I =
Avg %l %l
115 .
110 11180, 17, 17880, 17940, 18000 1710 1TT8, 17800, 17880, 17940, 18000
Frequency (NHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG 54 3n 91200-A2114- 240711 HORTZONTAL Condition: AVG 54 3n 9120-02114- 240711 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-159 of 231




samonias. FCC RADIO TEST REPORT Report No. : FR451607E

29

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE80_CH122_Full RU_5610MHz

ANT 4+3
Pol. Horizontal Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
1
1050 1050
875 875
o N e s PEAKUAD
5251 528
30 30
Peak
115 115
5350 5402, 5454, 5506, 5558, 5610
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIZ-HY .
Condition: PEAK_BE(UNII) B3 3n BHA 3120 D 91260-62038 HORIZONTAL Site+ G3CHLLHY
« RBi: 108, 0eBkHz VBW: 3000, 20kH SHTsAute Condition: PEAK(UNII) 3n B3HA 9120 D 91260-02038 HORTZONTAL
: RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBwV dB/m 0B 4B dB  m  deg
1 543972 62,57 74.00 -11.43 5L.18 33.00 1l.63 33.16 e@.0e 200 23 PEAK Mz dBuV/m dBwV/m  dB dBuV dB/m B i oo deg
1 546838 62.77 68.20 -5.43 S5L35 33.00 1158 33.16 0.0 208 23 PEM 1 --- 9428 3308 1125 3317 6.8 208 23 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
i75 15
00 00
AVG_54
528 528
R R A | M/
350 350
Avg
115 115
5380 5402 5454, 5406, 5558, 5610 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG_BE(UNIT) B3 3 BEHA 9120 D_91200-02038 HORTZONTAL Condition: AVG 54 3n BBHA 9120 D_9128D-02033 HORTZONTAL
: RE:1080.080kHz VB:3.000kHz SKT:Auto : RBli:1080.060kHz VB:3.000kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1545972 5118 54.80 -2.98 39.63 33.80 11.63 33.16 0.8 208 23 AVERAGE 1 5610.88 98.52 ------ ------ 87.52 33.86 11.23 3329 0.8 208 23 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-160 of 231

FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR451607E

Pol. Horizontal Fundamental
gL 0B
1225
100y
815
no AL S T
Y WWWW’N
[y
52,
30
Peak Blank
11
5610 5641, 5672 5703, 5734, 5768
Frequency (MHz)
Site + B3CHI2-HY
Condition: PEAK_BE(UNTT)_B3 3n BBHA 9120 D 9126D-2038 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 572548 66.14 68.20 -2.86 54.88 33.55 1L.19 33.46 0.00 208 23 PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-161 of 231



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR451607E

29
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH122_Full RU_5610MHz
ANT 4+3
Pol. Vertical Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
1050 1050 !
875 875
o s Yl N  m mn  n PEAKUA
12
5251 528
30 30
Peak
115 115
5350 5402, 5454, 5506, 5558, 5610
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIZ-HY .
Condition: PEAK_BE(UNII) B3 3n BaHA 3120 D 3120002038 VERTICAL Site+ G3CHLLHY
« RBi: 108, 0eBkHz VBW: 3000, 20kH SHTsAute Condition: PEAK(UNII) 3n B3HA 5120 D S1200-2038 VERTICAL
: RBi:1080.080kHz VEI:3000.08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
1545972 39.44 74.00 -14.36 47.97 33.00 1l.63 33.16 e.ee 245  PEAK Mz dBuV/m dBwV/m  dB dBuV dB/m B i oo deg
1 5466.22 60.08 68.20 -B.12 43.65 33.00 11.59 33.16 0.00 245 b PEAK 1 -- 9211 3308 114 3.7 e.ee M5 @ PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 ]
i75 15
00 00
4 AVG_54
25 ; m,‘_./——/"'éf/J
350 30
Avg
115 115
5380 5402 5454, 5406, 5558, 5610 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG_BE(UNIT) B3 3 BEHA 9120 D_91200-02038 VERTICAL Condition: AVG 54 3n BBHA 9120 D _9128D-02038 VERTICAL
: RE:1080.080kHz VB:3.000kHz SKT:Auto : RBli:1080.080kHz VB:3.000kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5458.42 49.68 54.00 -4.40 36.13 33.00 11.63 33.16 8.0 245 ) AVERAGE 1 5610.88 96,18 ------ ------ 85.18 33.86 11.23 3329 @.60 245 @ AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-162 of 231



ssamanas. FCC RADIO TEST REPORT Report No. : FR451607E

Pol. Vertical Fundamental
gL 0B
1225
105
815
o AN P
o NWWWVMNWM
30
Peak Blank
11
5610 5641, 5672 5703, 5734, 5768
Frequency (MHz)
Site + B3CHI2-HY
Condition: PEAK BE(UNTT)_B3 3 BBHA 9120 D 9126D-2038 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 5727.9% 61.34 68.20 -6.86 49.97 33.58 1119 33.40 .00 245 B PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-163 of 231



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607E

Pol. Horizontal Vertical
1 %Lml(ﬂ&l\llm] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UI’lgl EAK[UNI)
700 AR L] | ] (T I ] | [ —— |
A\‘G!}J 4 AVG 54
L ra e R e = & o e -
350! 35,
Peak “" ]
175 11!
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200, 11400, 1 15800, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CHIZ-HY Site @ O3CHIZ-HY
Condition: PEAK(UNII) 3m 91200-02114-248711 HORIZONTAL Condition: PEAK(UNII) 3m 91260-02114-248711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 11226.00 56.88 74.60 -23.12 60.58 33.98 17.83 66.79 .28 195 250 PEAK 1 1120.08 50.75 74.66 -23.25 6@.45 38.98 17.83 66,79 @.28 105 251 PEAK
1 11220.00 40.82 54.00 -13.13 50.52 38.98 17.83 66.79 Q.28 195 250 Average 2 120,00 40.53 54.60 -13.47 50.23 38.98 17.83 6679 @28 105 251 Average
3 16830.00 53.60 65.20 -14.60 59.83 33.20 22.67 66.77 0.47 .- -- PEAK 3 16830.08 53.60 68.20 -14.60 59.83 38.20 22.67 66.77

o - - PEN

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607E

Pol. Horizontal Vertical
1 4eLt}\rel{ﬂﬂuwm] 0 Level (dBuVim)
1225 1225
815 115
14.47G 1 1
MG 54 MG 5
~14.5G 55 5
Avg 0 bl
115 .
1 1476, 1482, 1448, 149, 14500 1 14, 1482, 1488, 148, 14500
Frequency (MHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG 54 3n 91200-B2114- 240711 HORTZONTAL Condition: AVG 54 3n 91200-02114- 240711 VERTICAL
1 wLweI{dBqu] 0 Level (dBuVim)
1225 1225
1080 104
815 115
17.7G 100 100
MG 5 MG 5
~18G 55 5
g ” et U ™~
Avg % il
115 .
110 11180, 17, 17880, 17940, 18000 1710 T80, 17800, 17880, 17940, 18000
Frequency (NHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG 54 3n 91200-A2114- 240711 HORTZONTAL Condition: AVG 54 3n 9120-02114- 240711 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR451607E

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11a_CH144_5720MHz

ANT
Pol. Horizontal Fundamental
w Level (dBuV/m) " Level (dBuV/m)
1205 1225
1
1050 1050
875 875
o L 0 O mn  n PEAKQA
1 2
5251 Wt 528
30 30
Peak
115 115
5350 5428, 5506. 5584, 5662. 5740
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIZ-HY .
Condition: STRADDLES U-NII-1824 3n BEHA 9120 D S126D-2038 HORTZONTAL Site+ G3CHLLHY
© RBi: 1080, 000kHz VEW: 3000, 20KH SHTeAute Condition: PEAK(UNII) 3n B3HA 9120 D 91260-02038 HORTZONTAL
: RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
1530173 55.42 74.60 -18.58 4372 3292 191 35,13 @.0e 0@ 73 PEAK Mz dBuV/m dBwV/m  dB dBuV dB/m B i oo deg
1 546856 54.19 68.20 -14.01 4277 33.00 1158 33.16 0.0 3@ 75 PEA 1 --- 97.38 3352 1119 3339 6.8 8@ 75 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1054 1054 .
i75 15
00 00
AVG_54
i T
350 30
Avg
115 115
5380 5428, 5506, 584, 5662, 5740 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: U-NIT-1824 AVERAGE 3m BBHA 9120 D 9126D-2038 HORTZONTAL Condition: AVG 54 3n BBHA 9120 D_9128D-02033 HORTZONTAL
: RE:1080.080kHz VBW:1.000kHz SWT:Auto : RBli:1080.080kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5388.22 45.62 54.80 -B.30 33.94 32,92 1189 33.13 0.8 308 75 AVERAGE 1 5720.08 18277 ------ ------ 91.45 3352 1119 3339 @.88 3@ 75 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR451607E

Pol. Horizontal Fundamental
gL 0B
1225
1050
85 “‘v\
(i an STRADOLES UNIH&2A
M‘M 1
0 ik Bt
30
Peak Blank
11
5700 5740, 5800, 5840, 5950
Frequency (MHz)
Site + B3CHI2-HY
Condition: STRADDLES U-NII-182A 3 BBHA 9120 D 91260-2038 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 59375 95.53 68.20 -12.67 43.21 34.35 1156 33.59 @.08 308 75 PEAC

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR451607E

30
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11a_ CH144_5720MHz
ANT 4+3
Pol. Vertical Fundamental
w Level (dBuV/m) " Level (dBuV/m)
1205 1225
1
1050 1050
875 875
o O mn n PEAKUAD
1 2
oy I I} e ’ Mgl
515 ot e # 525
30 30
Peak
115 115
5350 5428, 5506. 5584, 5662. 5740
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIZ-HY .
Condition: STRADDLES U-NIT-1824 3n B8HA 912 D 81280-02038 VERTICAL Site+ G3CHLLHY
© RBi: 1080, 000kHz VEW: 3000, 20KH SHTeAute Condition: PEAK(UNII) 3n B3HA 5120 D S1200-2038 VERTICAL
: RBi:1080.080kHz VEI:3000.08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Art (able Preamp A APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
L o57ael 5574 74.00 -18.26 4411 3295 1Ll 3313 oe.ee 3w B PEAK Mz dBuV/m dBwV/m  dB dBuV dB/m B i oo deg
1 5AG5.44 5492 68.20 -13.28 43.49 33.00 1159 3316 0.00 30 b PEAK 1 --- 97,16 33.52 1119 3339 @.68  ee @ PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1054 1054 .
i75 15
00 00
AVG_54
3 7 SESM/‘»/H/J\IJ ]
350 B0
Avg
115 115
5380 5428, 5506, 584, 5662, 5740 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: U-NIT-1824 AVERAGE 3m BBHA 9120 D 912D-02038 VERTICAL Condition: AVG 54 3n BBHA 9120 D _9128D-02038 VERTICAL
: RE:1080.080kHz VBW:1.000kHz SWT:Auto : RBli:1080.080kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 540878 45.59 54.80 -B.41 33.87 3299 1196 33.14 .00 308 ) AVERAGE 1 5720.08 183.23 ------ ------ 9191 3352 119 3339 @.6e 300 @ AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR451607E

Pol. Vertical Fundamental

Level(BuVim)

14
14l)

1225

105, {\f/nvmv \.\
w5 i

il b STRADDLES UAI-1824

Peak Blank

5700 5750, 5950

5800, 5850,
Frequency (MHz)

Site + B3CHI2-HY
Condition: STRADDLES U-NII-182A 3 BBHA 912 D 912602038 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 504575 55.34 68.20 -12.86 42.94 34.39 11.63 33.62 .00 30 B PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607E

Pol. Horizontal Vertical
1 %Lml(mwm] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UI’lﬂl EAKIUNI)
700 AR L] | ] (T I ] | [ —— |
. VG, 541 . VoA
L e e T L P z
350! 35,
Peak - ]
175 11!
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200, 1400, 1 15800, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CHIZ-HY Site @ O3CHIZ-HY
Condition: PEAK(UNII) 3m 91200-02114-248711 HORIZONTAL Condition: PEAK(UNII) 3m 91260-02114-248711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 1144p.00 5179 74.00 -22.30 60.61 39.12 18.27 66.59 .29 19 243 PEAK 1 11440.08 5152 74.60 -22.48 66.43 39.12 18.27 66.59 @.29 102 277 PEAK
1 118000 4177 54,00 -12.23 50.68 39.12 13.27 66,59 Q.19 19 243 Average 2 11440.00 41.65 54.60 -12.35 30.36 39.12 18.27 66.39 @29 102 277 Average
3 17160.00 51.22 65.20 -16.98 56.87 33.02 22.98 67.9 @8.52 .- -- PEAK 3 17160.08 51.27 68.20 -16.93 56.%2 38.02 22.9¢ 67.09 @.52 - - PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607E

Pol. Horizontal Vertical
1 4eLt}\rel{ﬂﬂuwm] 0 Level (dBuVim)
1225 1225
815 115
14.47G 1 1
MG 54 MG 5
~14.5G 55 5
Avg 0 bl
115 .
1 147, 1481, 1448, 149, 14500 1 14, 1482, 1488, 148, 14500
Frequency (MHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG 54 3n 91200-B2114- 240711 HORTZONTAL Condition: AVG 54 3n 91200-02114- 240711 VERTICAL
1 wLweI{dBqu] 0 Level (dBuVim)
1225 1225
1080 104
815 115
17.7G 100 100
MG 5 MG 5
~18G 55 5
it = - - _m_,.,m-w-v-“'-"ﬁm—'w
Avg %l %l
115 .
110 1TT80, 17, 17880, 17940, 18000 1710 T80, 17800, 17880, 17940, 18000
Frequency (NHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG 54 3n 91200-A2114- 240711 HORTZONTAL Condition: AVG 54 3n 9120-02114- 240711 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR451607E

31

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE20_CH144_Full RU_5720MHz

ANT 4+3
Pol. Horizontal Fundamental
w Level (dBuV/m) " Level (dBuV/m)
1205 1225 ;
1050 1050
875 875
o O m n s PEAKUAD
! 2
52 5o i
30 30
Peak
115 115
5350 5428, 5506. 5584, 5662. 5740
Frequency (MHz) 1000 200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIZ-HY .
Condition: STRADDLES U-NII-1824 3n BEHA 9120 D S126D-2038 HORTZONTAL Site+ G3CHLLHY
© RBi: 1080, 000kHz VEW: 3000, 20KH SHTeAute Condition: PEAK(UNII) 3n B3HA 9120 D 91260-02038 HORTZONTAL
: RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBwV dB/m 0B 4B dB  m  deg
1 536677 S6.41 74.00 -17.39 4479 3297 1L77 3.0 e.ee 208 25 PEAK Mz dBuV/m dBwV/m  dB dBuV dB/m B i oo deg
1 5AG6.61 54.27 68.20 -13.93 4234 33.00 1159 33.16 0.0 208 25 PEM 1 --- 18155 33.46 1119 3339 6.8 208 25 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1
1050 1050
i75 15
00 00
VG54
W 528
%0 3mMwmwmfw»MW“JMJH/ﬁw~,w“#FJ
Avg
115 115
5380 5428, 5506, 584, 5662, 5740 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: U-NIT-1824 AVERAGE 3m BBHA 9120 D 9126D-2038 HORTZONTAL Condition: AVG 54 3n BBHA 9120 D_9128D-02033 HORTZONTAL
: RE:1080.080kHz VBW:1.000kHz SWT:Auto : RBli:1080.080kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5418.45 45.65 54.80 -8.35 33.97 32,92 1198 33.14 0.8 208 25 AVERAGE 1 5720.08 186.55 ------ ------ 95.23 3352 119 3339 0.6 208 25 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-172 of 231

FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR451607E

Pol. Horizontal Fundamental

Level(BuVim)

14
14l)

1225

105, NWW

. M SIRADLE 424

00 WWMMM

Peak Blank

5700 5750, 5950

5800, 5850,
Frequency (MHz)

Site + B3CHI2-HY
Condition: STRADDLES U-NII-182A 3 BBHA 9120 D 91260-2038 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 5850.58 56.85 68.20 -12.15 44,15 3418 11.32 33.52 @.08 208 25 PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-173 of 231



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR451607E

31
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE20_CH144_Full RU_5720MHz
ANT 4+3
Pol. Vertical Fundamental
w Level (dBuV/m) " Level (dBuV/m)
1205 1225
1
1050 1050
875 875
o Y e U e PEAKUAD
Bk 1 2 l
2 ‘ 25
30 30
Peak
115 115
5350 5428, 5506. 5584, 5662. 5740
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIZ-HY .
Condition: STRADDLES U-NIT-1824 3n B8HA 912 D 81280-02038 VERTICAL Site+ G3CHLLHY
© RBi: 1080, 000kHz VEW: 3000, 20KH SHTeAute Condition: PEAK(UNII) 3n B3HA 5120 D S1200-2038 VERTICAL
: RBi:1080.080kHz VEI:3000.08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
1 5417.86 55.08 74.00 -18.92 43.42 394 1186 3314 e.ee 2 B PEAK Mz dBuV/m dBwV/m  dB dBuV dB/m B i oo deg
1 546388 55.02 68.20 -13.18 43.58 33.00 11.68 33.16 0.0 234 b PEAK 1 --- 97,12 3350 1119 3339 @.ee 234 @ PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1054 1050 1
i75 15
00 00
AVG_54
528 7 SESM [ —
350 30
Avg
115 115
5380 5428, 5506, 584, 5662, 5740 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: U-NIT-1824 AVERAGE 3m BBHA 9120 D 912D-02038 VERTICAL Condition: AVG 54 3n BBHA 9120 D _9128D-02038 VERTICAL
: RE:1080.080kHz VBW:1.000kHz SWT:Auto : RBli:1080.080kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 540811 45.48 54.80 -B.52 33.79 3292 1191 33,14 .00 234 ) AVERAGE 1 5720.08 18408 ------ ------ 92,74 3346 1119 3339 @0 234 @ AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-174 of 231



ssamanas. FCC RADIO TEST REPORT Report No. : FR451607E

Pol. Vertical Fundamental

Level(BuVim)

14
14l)

105, A”W\

i ey STRADOLES UNIH&2A

Peak Blank

5700 5750, 5950

5800, 5850,
Frequency (MHz)

Site + B3CHI2-HY
Condition: STRADDLES U-NII-182A 3 BBHA 912 D 912602038 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 5933.0@ 56.13 68.20 -12.07 43.77 34.37 11.59 33.60 0.0 234 B PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607E

Pol. Horizontal Vertical
1 4ﬂLﬁveI«IBu\”ln] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UI’QI EAK[UNI)
700 AR L] | ] (T I ] | [ —— |
Ve, El VA
"
i‘wmwww W”“W'?mjﬁ"w e ' i L psshotbiumprmb e W"“W_WJWTW“
350! 35,
Peak “" ]
175 11!
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200, 1400, 1 15800, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CHIZ-HY Site @ O3CHIZ-HY
Condition: PEAK(UNII) 3m 91200-02114-248711 HORIZONTAL Condition: PEAK(UNII) 3m 91260-02114-248711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 1144p.00 51.46 74.00 -22.54 60.37 39.12 18.27 66.59 .29 221 252 PEAK 1 11440.08 51.12 74.66 -22.88 66.63 39.12 18.27 66.59 @.29 113 260 PEAK
1 1184000 41,35 54.00 -12.65 50.26 39.12 13.27 66,59 Q.19 221 252 Average 2 140,00 4127 54.60 -12.73 50.18 39.12 18.27 66.39 @29 1l3 260 Average
3 17160.00 51.40 65.20 -16.80 57.65 33.02 22.98 67.9 @8.52 .- -- PEAK 3 17160.08 52.32 68.20 -15.88 57.97 38.02 2.9 67.09 @.52 - - PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607E

Pol. Horizontal Vertical
1 4eLt}\fﬁl{ﬂﬂ!l\mn] 0 Level (dBuVim)
1225 1225
#15 i3
14.47G 1 1
ANG B4 ANG B4
~14.5G 528 7k
Avg 0 bl
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG 54 3n 91200-B2114- 240711 HORTZONTAL Condition: AVG 54 3n 91200-02114- 240711 VERTICAL
1 4eLt}\fﬁl{ﬂﬂ!l\mn] 0 Level (dBuVim)
1225 1225
1050 1050
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 — 7k
P i T Tt I
Avg 0 bl
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site GICH-Y Site GICHIAY
Condition: AVG 54 3n 91200-A2114- 240711 HORTZONTAL Condition: AVG 54 3n 9120-02114- 240711 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-177 of 231




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607E

Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH142_Full RU_5710MHz
ANT
Pol. Horizontal Fundamental
1 4r|I.e\lre\ (dBuVim) 1 Level (dBuV/m)
1225 1225
1
1050 1051
875 875!
9 e | N e N T e | e PEAK(UMI
19
At rahnd
525t 5251
350 350
175 174l
Peak
5% . 505‘F,eq"e,|cy :M“Z)SSM 5662 5 1000 200, 3400. 4600 5800. 000
Frequency (MHz)
Site : B3CHI2-HY ,
Condition: STRADDLES U-NIT-1824 3n BEHA 9120 D_31200-2838 HORTZONTAL Site ¢ @3CHLZHY
© RBW: 1000, 000Kz VEIL: 3000 0Bakiz SHTAuto Condition: PEAK(UNII) 3m BEHA 9120 D 91200-82938 HORLZONTAL
Detector + PEAK © REH: 1060, 080KHzZ VEH: 3600 BOBkiz SHT:Auto
Vode L 32 Detector : PEAK
Setting @ 78 lode & 32
Plane Setting : 78
Plane
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuv dB/m B dB B om  deg
1 5438.53 55.23 74.80 -18.77 43.66 32.98 1L.74 33.15 @.e8 188 24 PEAK Pz dBuV/m dBuv/m dB  dBuv  dB/m [ de 8 a deg
2 5463.40 53.54 68.20 -14.66 42,10 33.00 11.60 33.16 0.00 188 24 PEAK 1 5718.80 118,28 ------ ------ 99.16 33.29 11.20 33.37 .00 188 24 PEAK
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1059 !
875 875
00 00
AVG_54
525 1 5251
%0 350.«.«‘“/—/_‘_’_/_41\#
175 175
Avg
5350 5428, 5506. 5584, 5662. 5740 1000 200, 3400. 4600 5800. 000
Frequency (MHz) Frequency (MHz)
Site + B3CHL2-HY Site : B3CHI2-HY
Condition: U-NII-1&24 AVERAGE 3m BBHA 9120 D_91200-82038 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-2038 HORIZONTAL
: RBH:1000.060kHz VBW:1.000kHz SWT:Auto + RBH:1000.000kHz VBH:1.000kHz SWT:Auto
Detector : PEAK Detector : PEAK
tode 132 Vode 132
Setting : 78 Setting : 78
Plane Plane
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg
1 5413.96 46.55 54.80 -7.45 34.88 32.93 11.88 33.14 o@.e8 188 24 AVERAGE

PHz dBuV/m dBuv/m  dB BV dB/m dB d8 B om  deg
1 5718.80 184,01 ------ ------ 92.84 3334 11.20 33.37 0.0 188 24 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Fundamental

gl (B

Peak Blank
5700 5750.

5800. 5850.
Frequency (MHz)

Site + B3CHI2-HY

Condition: STRADDLES U-NII-1824 3m BBHA 9120 D 91200-82038 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Detector : PEAK

tode 132
Setting @ 78
Plane
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg
1 5853.80 56.86 68.20 -11.34 44,04 34,11 11.33 33.52 @.80 188 24 PEAK

1 Level (dBuvim)

122

00
1///
: -
% L
Avg ‘ ‘ Blank
1l i
B
5428, 5584, 5662 5740
Frequency (WHz)
Site @ O3CHI2-HY
Condition: U-NIT-182A AVERAGE 3m BBHA 912 D_91260-62638 HORIZONTAL
+ RBW:1000. 000kHz VBH: 1.000ktz SWT:Auto
Linit Read Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MidWnBw/e B G bl B B B deg
1 5413.9 46.55 54.00 -7.45 34.88 32.93 11.88 33.14 0.0 188 24 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-179 of 231
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607E

Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH142_Full RU_5710MHz
ANT
Pol. Vertical Fundamental
1 4r|I.e\lre\ (dBuVim) 1 Level (dBuV/m)
1225 1225
1
1050 1051
875 875!
9 e | M e N T e PEAK(UMI
52 LA L 1 g 2 A,
g 525
350 150
175 174l
Peak
5% . 505‘Flequel|cy :MNZ)SSM 5662 5 1000 0. 3400. 4600 5800. 000
Frequency (MHz)
Site : B3CHI2-HY ,
Condition: STRADDLES U-NIL-1824 3n BEHA 9120 D_31200-02838 VERTICAL Site ¢ @3CHLZHY
© RBW: 1000, 000Kz VEIL: 3000 0Bakiz SHTAuto Condition: PEAK(UNIT) 3m BEHA 9120 D 91260-82938 VERTICAL
Detector + PEAK © REH: 1060, 080KHz VEH: 3600 BOBkiz SHT:Auto
Vode L 32 Detector : PEAK
Setting @ 78 lode & 32
Plane Setting : 78
Plane
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuv dB/m B dB B om  deg
1 542371 54.66 74.00 -19.34 43.82 32,95 11.83 33.14 @.80 151 199 PEAK Pz dBuV/m dBuv/m dB  dBuv  dB/m [ de 8 a deg
2 546,71 54.29 68.20 -13.91 42.84 3308 11.61 33.16 0.80 151 199 PEAK 1 5718.80 185.53 ------ ------ 94.27 33.46 11.19 33.39 @.80 151 199 PEAK
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
105.0) 1050 1
875 875
00 00
AVG_54
525 5251
%0 35‘0,.._‘4/——//_“’/—'/\1—”/
175 175
Avg
5350 5428, 5506. 5584, 5662. 5740 1000 200, 3400. 4600 5800. 000
Frequency (MHz) Frequency (MHz)
Site + B3CHL2-HY Site : B3CHI2-HY
Condition: U-NII-1&24 AVERAGE 3m BBHA 9120 D_91200-82038 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-22038 VERTICAL
: RBH:1000.060kHz VBW:1.000kHz SWT:Auto + RBH:1000.000kHz VBH:1.000kHz SWT:Auto
Detector : PEAK Detector : PEAK
tode 132 Vode 132
Setting : 78 Setting : 78
Plane Plane
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg
1 5351.56 46.52 54.80 -7.48 34.95 33.08 11.69 33.12 @.80 151 109 AVERAGE

PHz dBuV/m dBuv/m  dB BV dB/m dB d8 B om  deg
1 5718.80 99.05 ------ ------ 87.88 33.34 11.20 33.37 0.00 151 199 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Vertical Fundamental

gl (B

1225

1l]5.llﬂ\;\;r(v\wW

115

700 M\’Wm STRADDLES U-NIL18241

521 — " i Pk,

350

Peak Blank
5700 5750.

5800. 5850.
Frequency (MHz)

Site + B3CHI2-HY

Condition: STRADDLES U-NII-1824 3m BBHA 9120 D 9120D-62838 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Detector : PEAK

tode 132
Setting @ 78
Plane
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m 0B dBuv dB/m  dB  d8 B om  deg
1 5850.50 57.09 68.20 -11.11 45.19 34,18 11.32 33.52 @.80 151 199 PEAK

’ |

1" ‘ o~
BRI

d P

A‘_.-—-""""W
" -
Avg ‘ ‘ Blank
1l ‘ |
548, 54, 8662 5740
Frequency (WH)
Site  : O3CHI2-HY

Condition: U-NIT-182A AVERAGE 3m BBHA 9126 D_91260-62638 VERTICAL
+ RBl:1000. 000kHz VBW:1.000kHz SWT:Auto

Linit Read Ant Cable Preasp Aux APos TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark
WodWa /s B N dm B B B a dg

1 535156 46.52 54.00 -7.48 34.95 33.00 11.69 33.12 0.00 151 199 AVERAGE

TEL : 886-3-327-0868 Page Number : C1-181 of 231
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607E

Pol. Horizontal Vertical
1 4ﬂLmI«IBu\”ln] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UI’lgl EAK[UNI)
700 AR L] | ] (T I ] | [ —— |
iuwm 3 = ﬁﬁ 7 52, T — e Wi
350! 35,
Peak “" ]
175 11!
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200, 11400, 1 15800, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CHIZ-HY Site @ O3CHIZ-HY
Condition: PEAK(UNTI) 3m 91200-02114-248711 HORIZONTAL Condition: PEAK(UNII) 3m 91260-02114-248711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 11426.00 51.68 74.00 -22.32 60.61 39.16 18.23 66.61 .29 195 243 PEAC 1 11420.08 51.01 74.66 -22.99 59.%4 39.16 18.23 66.61 @.29 105 253 PEAK
1 11420.00 41,35 54.00 -12.65 50.28 39.16 13.23 e6.61 Q.29 195 243 Average 2 11420.00 40.93 54.60 -13.67 49.86 39.16 18.23 66.61 @29 103 253 Average
3 17130.00 52.40 65.20 -15.80 58.84 33.00 22.87 67.02 .51 .- -- PEAK 3 17130.08 51.97 68.20 -16.23 57.61 38.00 22.87 67.02

a5 - - PEN

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607E

Pol. Horizontal Vertical
1 4eLt}\rel{ﬂﬂuwm] 0 Level (dBuVim)
1225 1225
815 115
14.47G 1 1
ANG B4 ANG B4
~14.5G 55 5
Avg 0 %0
115 .
1 147, 1482, 1448, 144, 14500 1 14, 148, 14488, 148, 14500
Frequency (MHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG 54 3n 91200-B2114- 240711 HORTZONTAL Condition: AVG 54 3n 91200-02114- 240711 VERTICAL
1 wLweI{dBqu] 0 Level (dBuVim)
1225 1225
1080 104
815 115
17.7G 100 100
MG 54 MG 54
~18G 55 — 5
Avg 0 %0
115 .
110 1TT80, 17, 17880, 17940, 18000 1710 T80, 17800, 17880, 17940, 18000
Frequency (NHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG 54 3n 91200-A2114- 240711 HORTZONTAL Condition: AVG 54 3n 9120-02114- 240711 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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33

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE80_CH138_Full RU_5690MHz

ANT 4+3
Pol. Horizontal Fundamental
w Level (dBuV/m) " Level (dBuV/m)
1205 1225
1
1050 1050
875 875
s 12 00 1 | —  — PEAK(UN)
5251 528
30 30
Peak
115 115
5350 5428, 5506. 5584, 5662. 5740
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIZ-HY .
Condition: STRADDLES U-NII-1824 3n BEHA 9120 D S126D-2038 HORTZONTAL Site+ G3CHLLHY
© RBi: 1080, 000kHz VEW: 3000, 20KH SHTeAute Condition: PEAK(UNII) 3n B3HA 9120 D 91260-02038 HORTZONTAL
: RBi:1080.080kHz VEI: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
1 545725 60.00 74.00 -14.00 45,52 33.00 1l.64 33.16 @.ee 13 21 PEAK Mz dBuV/m dBwV/m  dB dBuV dB/m B i oo deg
1 5AG3.80 60.98 68.20 -7.30 49.46 33.00 11.68 33.16 0.0 139 21 PEAK 1 --- 9498 33.87 1122 3333 @60 139 21 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
i75 15
00 00
; AVG_54
528 528 [
%0 3mNmwMWww**“””'mhwwwrﬂwwwwmdwj
Avg
115 115
5380 5428, 5506, 584, 5662, 5740 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: U-NIT-1824 AVERAGE 3m BBHA 9120 D 9126D-2038 HORTZONTAL Condition: AVG 54 3n BBHA 9120 D_9128D-02033 HORTZONTAL
: REW:1080.080kHz VBW:3.000kHz SKT:Auto : RBli:1080.060kHz VB:3.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5459.59 5497 54.80 -3.03 39.58 33.80 11.63 33.16 4.0 139 21 AVERAGE 1 5690.88 99.57 ------ ----e- 83.53 33138 IL2L 3335 @@ 139 21 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-184 of 231

FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR451607E

Pol. Horizontal Fundamental

Level (dBuVim)

14
14l)

1225

B75 W‘MNM

00 M'I'“‘“me MM:MM
o v, o
310
Peak Blank
17!
5650 5710, 5110, 5630, 5890, 5950
Frequency (MHz)

Site + B3CHI2-HY
Condition: STRADDLES U-NII-182A 3 BBHA 9120 D 91260-2038 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 585438 6447 68.20 -3.73 5153 34.12 1134 33.50 e@.ee 139 21 PEM

TEL : 886-3-327-0868 Page Number : C1-185 of 231
FAX : 886-3-327-0855
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33

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE80_CH138_Full RU_5690MHz

ANT 4+3
Pol. Vertical Fundamental
w Level (dBuV/m) " Level (dBuV/m)
1205 1225
1050 1050 !
875 875
o L e s PEAKUAD
12
5251 528
30 30
Peak
115 115
5350 5428, 5506. 5584, 5662. 5740
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIZ-HY .
Condition: STRADDLES U-NIT-1824 3n B8HA 912 D 81280-02038 VERTICAL Site+ G3CHLLHY
© RBi: 1080, 000kHz VEW: 3000, 20KH SHTeAute Condition: PEAK(UNII) 3n B3HA 5120 D S1200-2038 VERTICAL
: RBi:1080.080kHz VEI:3000.08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
1 545842 57.82 74.00 -16.18 46,35 33.00 1l.63 33.16 e.ee 23l B PEAK Mz dBuV/m dBwV/m  dB dBuV dB/m B i oo deg
1 546856 57.25 68.20 -10.95 45.83 33.00 11.58 33.16 0.0 231 b PEAK 1 --- 9372 3305 1126 3336 e 231 @ PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 [
i75 15
00 00
AVG_54
e T 528 AN———
5 35‘0.,-.*/——“”’—'&/*/\,/
Avg
115 115
5380 5428, 5506, 584, 5662, 5740 1000 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: U-NIT-1824 AVERAGE 3m BBHA 9120 D 912D-02038 VERTICAL Condition: AVG 54 3n BBHA 9120 D _9128D-02038 VERTICAL
: REW:1080.080kHz VBW:3.000kHz SKT:Auto : RBli:1080.080kHz VB:3.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5457.25 49.03 54.80 -4.97 37.55 33.80 1164 33.16 8.0 231 ) AVERAGE 1 5690.88 97.82 ------ ----e- 86.76 33.29 1126 3337 @@ 231 @ AVERAGE
TEL : 886-3-327-0868 Page Number : C1-186 of 231
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Pol. Vertical Fundamental
gl oB)
1225
105
875
0 gty e~ STRADDLES 41420
@ ey s TN
30
Peak Blank
11
5630 5710, 5770, 5830, 5890, 5950
Frequency (MHz)
Site + B3CHI2-HY
Condition: STRADDLES U-NII-182A 3 BBHA 912 D 912602038 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 585670 60.68 68.20 -7.52 46.74 34.13 1134 3353 @.e 1 B PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR451607E

Pol. Horizontal Vertical
1 %Lml(mwm] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UI’lgl EAK[UNI)
700 AR L] | ] (T I ] | [ —— |
AVG Hj L JAVG_54
ELMWAMA»MW R s L & s Ak pe R TR S i
350! 35,
Peak “" ]
175 11!
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200, 11400, 1 15800, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CHIZ-HY Site @ O3CHIZ-HY
Condition: PEAK(UNII) 3m 91200-02114-248711 HORIZONTAL Condition: PEAK(UNII) 3m 91260-02114-248711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 11380.00 51.66 74.00 -22.34 60.62 39.24 13.15 66.64 .29 195 247 PEAK 1 11380.08 5131 74.66 -22.69 6@.27 39.24 18.15 66.64 @.29 117 250 PEAK
1 11380.00 4143 54.00 -12.32 0.4 39.24 1315 66.64 Q.19 195 247 Average 2 1130.00 41.43 54.60 -12.57 50.39 39.4 18.15 66.64 @29 17 250 Average
3 17070.00 52.84 65.20 -15.36 58.42 33.00 22.81 66.89 .58 - -- PEAK 3 17070.08 53.84 68.20 -14.36 59.42 38.08 22.81 66.89 @.59 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607E

Pol. Horizontal Vertical
1 4eLt}\rel{ﬂﬂuwm] 0 Level (dBuVim)
1225 1225
815 115
14.47G 1 1
ANG B4 ANG B4
~14.5G 55 5
Avg 0 %0
115 .
1 147, 1481, 14488, 149, 14500 1 14, 1482, 1488, 148, 14500
Frequency (MHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG 54 3n 91200-B2114- 240711 HORTZONTAL Condition: AVG 54 3n 91200-02114- 240711 VERTICAL
1 wLweI{dBqu] 0 Level (dBuVim)
1225 1225
1080 104
815 115
17.7G 100 100
MG 54 MG 54
~18G 55 5
Lo . L WWWMW L D — WWMW
Avg 0 %0
115 .
110 1TT80, 17, 17880, 17940, 18000 1710 1TT8, 17800, 17880, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site GICH-Y Site GICHIAY
Condition: AVG 54 3n 91200-A2114- 240711 HORTZONTAL Condition: AVG 54 3n 9120-02114- 240711 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
Level (dBuVIm) Level (dBuVim)
o ® o ®
- B
A0 ’_ A0 ’_

a A V;!MA o : m |
i A /U ot WWWMW i w | WVWWWW

0 i)
200 W Iy 200 7
QP/ 100, 100,
Peak 30 yri 48, 612, 806. 1000 30 4 48, 612, 806. 1000
Fraquency (MHz) Frequency (MHz)
Site & B3CHI2-HY Site + B3CHI2-HY
Condition: QP 3m Bilog 3759 20231103 HORIZONTAL Condition: QP 3m Bilog 37659 20231103 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBuV dB/m B 0B dB o deg MHz dBuV/m dBu/fm  dB dBuV dB/m B o8B dB cm deg
1 44,55 25,62 40.80 -14.38 36.56 17.48 1.24 29.67 @.6l - - Peak 1 39.78 33.83 40.60 -6.17 42.38 20.67 1.09 29.66 ©.83 - -- Peak
2 201.69 3437 43.50 -9.13 46.58 15.86 2.42 29.79 0.18 - - Peak 2 199.75 31.26 43.50 -12.24 43.51 15.3 2.41 29.79 6.18 - -- Peak
327250 34.48 46.60 -11.52 42,36 18.85 2.73 29.62 @.16 - - Peak 3 271,53 28.80 46.60 -18.80 35.83 18.98 2.73 29.62 @.16 - -- Peak
4 28123 34.16 46.00 -11.84 41,92 18.87 2.79 29.68 @.18 - - Peak 4 33458 29.31 46.00 -16.69 35.55 20.88 3.04 20.53 .17 - -- Peak
5 713.85 33.66 46.80 -7.34 35.91 27.86 4.37 28.99 @.31 - - Peak 5 73713 39.15 46.80 -6.85 35.82 28.21 4.54 28.95 0.3 - -- Peak
6 901.86 33.37 46.80 -7.63 32.62 29.19 473 28.51 0.34 - -- Peak 6 901.86 39,58 46.80 -6.42 33.83 20.19 473 28.51 0.34 -- -- Peak
TEL : 886-3-327-0868 Page Number 1 C1-190 of 231
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ssamanas. FCC RADIO TEST REPORT Report No. : FR451607E

Pol. Horizontal Vertical
1 MLMI{IIB!IWIH] " Level (dBuVim)
1225 1225
1050 o
815 15
EAK[UN) EAK[UNE)
700 LA -] ] 1 700 LA -] ] [
o el o i
Lttt W
[ Aoyt
36,0 M»WMW 36, 0Ptnpit NMH'WWW
Peak
175 f.
16000 22400, 26800, 0, 35600, 40000 18000 22400, 26800, Jan, 35600, 40000
Frequency (MHz) Frequency (MHz)
Site  : @3CHI2-HY Site  : O3CHI2-HY
Condition: PEAK(UNIT) Im SHF 08993 231124 HORIZONTAL Condition: PEAK(UNIIT) Inm SHF 8993 231124 VERTICAL
Linit Read  Ant Cable Preamp  Auwx APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m  dB dBwV dB/m dB dB_dB m deg Mﬂzmdﬁu\”n & dewv dB/m dB dB_dB m  deg
1 31497.00 43.11 74.00 -30.89 36.24 40.51 30.80 54.99 -9.5¢ 150 234 Peak 1 30497.00 42.12 74.80 -31.88 35.25 40.51 30.80 54.98 -9.54 159 333 Pesk
TEL : 886-3-327-0868 Page Number 1 C1-191 of 231
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FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR451607E
54
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Partial 26/0_5180MHz
ANT 4+3
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1054 1050 !
875 15
700 AT S N O PEAK[UNI
! i)
7L AT, , R ok ' SZ‘SM
B0 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: PEAK BE 74 3n 9120-02114-240711 HORTZONTAL Condition: PEAK(UNIT) 3n 9120-02114-240711 HORTZONTAL
: RB:1080.080kHz VBl: 3000, 008kHZ SHT:Auto : RBli:1080.080kHz VEN:3000. 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 S148.68 55.71 74.00 -18.29 44,65 33.39 1072 33.85 0.8 208 O PEAC 1 5180.08 184,19 ----mn ---oee 93.13 33.3 10.76 3306 .68 208 91 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
i75 15
00 00
AVG_54
525 528 D ——
5 35‘0,%*_/—”’_"/“/*4
Avg
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG BE 54 3m 91280-82114-24711 HORTZONTAL Condition: AVG 54 3n 91280-02114-240711 HORTZONTAL
: RE:1080.060kHz VB:1.000kHz SWT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 5008.54 47.24 54.80 -6.76 36.45 33.40 10.39 33.80 0.08 208 01 AVERAGE 1 5180.08 97.08 ------ ------ 85.94 333 10.76 3386 0.8 208 91 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR451607E
54
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Partial 26/0_5180MHz
ANT 4+3
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 15
700 AT S N 0 PEAK[UNI
1
24 NRRR— - RN SZ‘SM
B0 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: PEAK BE 74 3n 91200-02114-240711 VERTICAL Condition: PEAK(UNIT) 3n 9120-02114-240711 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHZ SHT:Auto : RBli:1080.080kHz VEN:3000. 08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 513698 54.83 74.00 -19.17 43.34 33.35 10.69 33.85 0.08 108 186 PEAK 1 5180.08 92.48 ------ ------ 81.34 333 10.76 3386 0.8 1@ 186 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
05 15 1
00 00
AVG_54
515 528
%0 35‘0M"’"—_f~/ﬂ‘
Avg
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG BE 54 3m 91280-82114-244711 VERTICAL Condition: AVG 54 3n 9120-02114-240711 VERTICAL
: RE:1080.060kHz VB:1.000kHz SWT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 5e0e.9% 47.37 54.80 -6.63 36.58 33.40 10.39 33.80 0.08 108 106 AVERAGE 1 5180.08 85.78 ------ ------ 7464 3336 10.76 3386 0.8 108 185 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR451607E
55
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Partial 52/37_5180MHz
ANT 4+3
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1054 1050 !
875 15
700 AT S N O PEAK[UNI
1 M
52,5k e R eyl 525 M
B0 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: PEAK BE 74 3n 9120-02114-240711 HORTZONTAL Condition: PEAK(UNIT) 3n 9120-02114-240711 HORTZONTAL
: RB:1080.080kHz VBl: 3000, 008kHZ SHT:Auto : RBli:1080.080kHz VEN:3000. 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 S148.68 55.52 74.00 -18.48 44.46 33.39 1872 33.85 @.ee 271 52 PEAK 1 5180.08 184,18 ------ ------ 93.04 3336 10.76 3306 0.6 271 52 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
i75 15
00 00
AVG_54
528 ] 528 R ———
%0 35‘0._.*,-—“/”_”/—/‘*
Avg
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG BE 54 3m 91280-82114-24711 HORTZONTAL Condition: AVG 54 3n 91280-02114-240711 HORTZONTAL
: RE:1080.060kHz VB:1.000kHz SWT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 514922 45,16 54.00 -B.84 34.09 33.40 1872 33.65 @.ee 271 52 AVERAGE 1 5180.88 97.17 ------ ---oee 86.11 33.36 10.76 33.86 @.00 271 52 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samranas. FCC RADIO TEST REPORT Report No. : FR451607E
55
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Partial 52/37_5180MHz
ANT 4+3
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 15
00 700 | PEAKUNI)
1 M
7L e — Pty Al i il SZ‘SM
B0 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: PEAK BE 74 3n 91200-02114-240711 VERTICAL Condition: PEAK(UNIT) 3n 9120-02114-240711 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHZ SHT:Auto : RBli:1080.080kHz VEN:3000. 08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 509854 54.85 74.00 -19.15 44,09 33.20 18.59 33.83 @.ee 276 72 PEAK 1 518088 93.59 ------ ---oee 82.53 333 10.76 3306 0.8 276 72 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
s ws !
00 00
AVG_54
5251 528
5 35‘0,‘4..,‘/‘/”_/—/“'
Avg ‘
17‘5‘ 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG BE 54 3m 91280-82114-244711 VERTICAL Condition: AVG 54 3n 9120-02114-240711 VERTICAL
: RE:1080.060kHz VB:1.000kHz SWT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 500188 47.63 54.80 -6.37 36.84 33.40 1039 33.60 @.00 276 72 AVERAGE 1 5180.08 86.66 ------ ------ 75.60 3336 10.76 3306 0.8 276 72 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607E

56
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Partial 106/53_5180MHz
ANT 4+3
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
700 AT S N 0 O PEAK[UNI
1
SLEM ittt et L SZ‘SM
B0 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: PEAK BE 74 3n 9120-02114-240711 HORTZONTAL Condition: PEAK(UNIT) 3n 9120-02114-240711 HORTZONTAL
: RB:1080.080kHz VBl: 3000, 008kHZ SHT:Auto : RBli:1080.080kHz VEN:3000. 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 514976 59.52 74.00 -14.48 45.45 33.40 1072 33.85 0.8 208 53 PEAK 1 5180.08 186.84 ------ ------ 95.77 33,35 10.78 3306 0.8 208 53 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
i75 15
00 00
AVG_54
528 1 528 R ——
%0 MJ”FA/—/\J
Avg
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG BE 54 3m 91280-82114-24711 HORTZONTAL Condition: AVG 54 3n 91280-02114-240711 HORTZONTAL
: RE:1080.060kHz VB:1.000kHz SWT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 S148.68 45.55 54.00 -B.45 34,49 33.39 1072 33.85 0.8 208 53 AVERAGE 1 5180.88 98.82 ------ ------ 87.75 33,35 10.78 3386 0.8 208 53 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR451607E

56
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Partial 106/53_5180MHz
ANT 4+3
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 15
700 AT S N 0 PEAK[UNI
1
i . T SZ‘SM'
B0 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: PEAK BE 74 3n 91200-02114-240711 VERTICAL Condition: PEAK(UNIT) 3n 9120-02114-240711 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHZ SHT:Auto : RBli:1080.080kHz VEN:3000. 08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 5163.58 54.06 74.00 -19.94 43.27 33.21 18.62 33.84 @00 275 75 PEAK 1 5180.08 93.98 ------ ------ 82.83 33,35 10.78 3306 0.8 275 75 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
s ws !
00 00
AVG_54
525 528
M
350 30
Avg
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG BE 54 3m 91280-82114-244711 VERTICAL Condition: AVG 54 3n 9120-02114-240711 VERTICAL
: RE:1080.060kHz VB:1.000kHz SWT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 Seel.44 46,99 54.80 -7.01 36.21 33.39 18.39 33.60 @.ee 275 75 AVERAGE 1 5180.88 86.63 ------ ------ 75.56 33,35 10.78 3306 @.ee 275 75 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-197 of 231
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR451607E

57
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Partial 26/8_5320MHz
ANT 4+3
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 ]
875 15
PEAK BE 74
700 AT S N s R I PEAK[UNI
! araapprtpe b
525 et i frel O SZ‘SM
B0 30
Peak
115 115
5320 5348, 5376, 5404, 3 5460 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: PEAK BE 74 3n 9120-02114-240711 HORTZONTAL Condition: PEAK(UNIT) 3n 9120-02114-240711 HORTZONTAL
: RB:1080.080kHz VBl: 3000, 008kHZ SHT:Auto : RBli:1080.080kHz VEN:3000. 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 543452 55.22 74.00 -18.76 43.68 33.88 1177 33.15 @.08 408 99 PEAK 1 5320.88 96.57 ------ ------ 85.04 33.86 1158 3311 @.88 408 99 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
1
i75 15
00 00
AVGBE 34 AVG_54
525 7 528 R —
%l 35‘0_,_'_.«/——/-"‘””'”/—)/\‘
Avg
115 115
5320 5348, 5376, 5404, 3 5460 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG BE 54 3m 91280-82114-24711 HORTZONTAL Condition: AVG 54 3n 91280-02114-240711 HORTZONTAL
: RE:1080.060kHz VB:1.000kHz SWT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 540215 45.63 54.80 -8.37 33.52 33.80 1195 33.14 0.08 408 99 AVERAGE 1 5320.88 9154 ------ oo 8006 33.85 1154 3311 @.68 4@ 99 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607E

57
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Partial 26/8_5320MHz
ANT 4+3
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
PEAK BE 74
700 0 AT S N O I PEAK[UNI
! it
525 AR PR | At oo hueh 52‘5M
B0 30
Peak
115 115
5320 5348, 5376, 5404, 3 5460 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: PEAK BE 74 3n 91200-02114-240711 VERTICAL Condition: PEAK(UNIT) 3n 9120-02114-240711 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHZ SHT:Auto : RBli:1080.080kHz VEN:3000. 08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 547,26 55.35 74.00 -18.65 43.88 33.80 1178 33.15 @.ee 273 B PEAK 1 5320.08 182,22 ------ ------ 99.74 33.85 1154 3311 @.ee 273 @ PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 ]
i75 15
00 00
AVGBE 34 AVG_54
525 T 528 R ————
%0 %0 PJM—‘——/_/‘AL
Avg
115 115
5320 5348, 5376, 5404, 3 5460 1000 200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG BE 54 3m 91280-82114-244711 VERTICAL Condition: AVG 54 3n 9120-02114-240711 VERTICAL
: RE:1080.060kHz VB:1.000kHz SWT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 540878 45.38 54.00 -B.20 33.98 33.00 1196 33.14 a.ee 273 ) AVERAGE 1 5320.88 96.42 ------ ------ 84.94 33,85 1154 3311 a.ee 2713 @ AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-199 of 231
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607E

58
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Partial 52/40_5320MHz
ANT 4+3
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
PEAK BE 74
700 AT S N O R I PEAK[UNI
: bdpinsssisiel Vb
528 e il ’ Lttt 52‘5M
B0 30
Peak
115 115
5320 5348, 5376, 5404, 3 5460 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: PEAK BE 74 3n 9120-02114-240711 HORTZONTAL Condition: PEAK(UNIT) 3n 9120-02114-240711 HORTZONTAL
: RB:1080.080kHz VBl: 3000, 008kHZ SHT:Auto : RBli:1080.080kHz VEN:3000. 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 545244 55.67 74.80 -18.33 4414 33.81 1167 33.15 @.8 255 B PEAK 1 5320.08 99.64 ------ ---oee 83.16 33.85 1154 3311 @.ee 255 @ PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
1
i75 15
00 00
AVGBE 34 AVG_54
525 T 528
LT
Avg
115 115
5320 5348, 5376, 5404, 3 5460 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG BE 54 3m 91280-82114-24711 HORTZONTAL Condition: AVG 54 3n 91280-02114-240711 HORTZONTAL
: RE:1080.060kHz VB:1.000kHz SWT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 540836 45.98 54.00 -B.10 34.08 33.00 1196 33.14 8.8 255 ) AVERAGE 1 5320.88 9258 ------ ------ 8162 33.85 I1.54 3311 @.ee 255 @ AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-200 of 231



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607E

58
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Partial 52/40_5320MHz
ANT 4+3
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
PEAK BE 74
00 700 | PEAKUNI)
! WWW
525 bttt bbb e PN | ST S YTy 4 SZ‘SM
B0 30
Peak
115 115
5320 5348, 5376, 5404, 3 5460 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: PEAK BE 74 3n 91200-02114-240711 VERTICAL Condition: PEAK(UNIT) 3n 9120-02114-240711 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHZ SHT:Auto : RBli:1080.080kHz VEN:3000. 08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 540274 55.91 74.00 -18.09 44,11 33.08 11.94 33.14 @.08 278 368 PEAC 1 5320.08 18227 ------ ------ 99.79 33.85 1154 3311 @.88 278 360 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
1
i75 15
00 00
AVGBE 34 AVG_54
525 T 528 I ————
35‘0 35‘0-"‘-“/_“/-/—5‘“‘\"/_’/_’*
Avg
115 115
5320 5348, 5376, 5404, 3 5460 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG BE 54 3m 91280-82114-244711 VERTICAL Condition: AVG 54 3n 9120-02114-240711 VERTICAL
: RE:1080.060kHz VB:1.000kHz SWT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 539952 45.92 54.00 -B.06 34.18 33.00 1196 33.14 0.08 278 360 AVERAGE 1 5320.08 95.24 ------ oo 83.76 33.85 1154 3311 @.8 278  36@ AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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59

Mode Band Edge

U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Partial 106/53_5320MHz

ANT 4+3
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
PEAK BE 74
00 700 | PEAKUNI)
1
5281 A e it e Lol 525MW
B0 30
Peak
115 115
5320 5348, 5376, 5404, 3 5460 1000 200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: PEAK BE 74 3n 9120-02114-240711 HORTZONTAL Condition: PEAK(UNIT) 3n 9120-02114-240711 HORTZONTAL
: RB:1080.080kHz VBl: 3000, 008kHZ SHT:Auto : RBli:1080.080kHz VEN:3000. 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 535122 53.08 74.00 -16.00 46.34 33.10 1168 33.12 a.ee 173 51 PEAK 1 5320.08 18695 ------ ------ 95.51 33.84 1151 3311 @60 173 51 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
875, 15
00 00
AVGBE 34 AVG_54
525 T 528 R
%0 mmmwwwfww”“’mmﬂdf—_wfﬁuJ
Avg
115 115
5320 5348, 5376, 5404, 3 5460 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG BE 54 3m 91280-82114-24711 HORTZONTAL Condition: AVG 54 3n 91280-02114-240711 HORTZONTAL
: RE:1080.060kHz VB:1.000kHz SWT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 535482 46.37 54.80 -7.63 3478 3.89 1178 33.12 a.ee 173 51 AVERAGE 1 5320.88 99.72 ----os oo 83.24 33.85 1154 3311 @60 173 51 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-202 of 231
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samonias. FCC RADIO TEST REPORT Report No. : FR451607E

59

Mode Band Edge

U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Partial 106/53_5320MHz

ANT 4+3
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
PEAK BE 74
700 0 AT S N O s R I PEAK[UNI
. T ey
525 R S il it it B o, el e SZ‘SM
B0 30
Peak
115 115
5320 5348, 5376, 5404, 3 5460 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: PEAK BE 74 3n 91200-02114-240711 VERTICAL Condition: PEAK(UNIT) 3n 9120-02114-240711 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHZ SHT:Auto : RBli:1080.080kHz VEN:3000. 08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 541282 55.78 74.80 -18.22 44.03 33.00 11.39 33.14 0.00 308 B PEAK 1 5320.08 182,22 ------ ------ 99.78 33.84 1151 3311 @.60 300 @ PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050
1
i75 15
00 00
AVGBE 34 AVG_54
525 7 528 ——
%0 50 mmwffmw“*””WW¢}W¢_lﬁmy£
Avg
115 115
5320 5348, 5376, 5404, M3 5460 1000 200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG BE 54 3m 91280-82114-244711 VERTICAL Condition: AVG 54 3n 9120-02114-240711 VERTICAL
: RE:1080.060kHz VB:1.000kHz SWT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 535528 45.38 54.60 -B.20 34.12 3.89 1171 3312 a.00 3@ ) AVERAGE 1 532088 9493 ----on -ooee 83.45 33.85 1154 3311 @60 300 @ AVERAGE
TEL : 886-3-327-0868 Page Number : C1-203 of 231

FAX : 886-3-327-0855



FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR451607E
60
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_Partial 26/8_5500MHz
ANT 4+3
Pol. Horizontal Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
1
1050 1050
875 875
o — 7 O mn  n PEAKUAD
1 : T —l
I s SZ‘SM'
30 30
Peak
115 115
5350 5380. 5410, 5440, 5470, 5500
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIZ-HY .
Condition: PEAK_BE(UNII) B3 3n 91280-82114-240711 HORIZONTAL Site+ G3CHLLHY
« RBi: 108, 0eakiz VBW: 3000, 20kHT SHTsAute Condition: PEAK(UNIT) 3n $1200-02L14-240711 HORTZONTAL
: RBli:1080.080kHz VEN:3000. 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
1 535150 56,42 74.00 -17.3%F 4475 3310 1L69 3312 @.0p 188 299 PEAK Mz dBuV/m dBwV/m B dBwV dB/m B i oo deg
1 5469.55 56.57 68.20 -11.63 45.08 33.88 11.57 33.16 0.00 138 299 PEAK 1 --- 9491 3313 1143 3317 6.8 138 299 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
i75 15
00 00
AVG_54
528 T 528
35‘0 35‘0 WJM
Avg
115 115
5380 5360, 540, 5440, 570, 5500 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG_BE(UNIT) B3 3m 91200-82114-24711 HORTZONTAL Condition: AVG 54 3n 91280-02114-240711 HORTZONTAL
: RE:1080.080kHz VBW:1.000kHz SKT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5405.05 46.28 54.80 -7.72 34.49 33.80 1193 33.14 0.08 138 299 AVERAGE 1 5500.00 180,53 ------ ------ 89.89 33,13 1143 3317 @.68 138 299 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR451607E

Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_Partial 26/8_5500MHz
ANT
Pol. Vertical Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
1050 1050 1
875 875
o 7l O w n  n PEAKQN
1 2
St ihassi bt i n ol i ol M
. " “ SZ‘SM
30 30
Peak
115 115
5350 5380. 5410, 5440, 5470, 5500
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIZ-HY .
Condition: PEAK_BE(UNII) B3 3n 9128D-02114-240711 VERTICAL Site+ G3CHLLHY
« RBi: 108, 0eakHz VBW: 3000, B0kHZ SHTsAute Condition: PEAK(UNIT) 3n 91200-02014-290711 VERTICAL
: RBli:1080.080kHz VEN:3000. 08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
1 546,99 55,15 74.00 -18.85 43.60 33.00 1L70 3315 e.ee 176 1B PEAK Mz dBuV/m dBwV/m B dBwV dB/m B i oo deg
1 5AG6.7R 54.42 68.20 -13.78 42,92 33.07 1159 33.16 0.0 176 181 PEAK 1 --- 9137 3313 1143 3317 6.8 176 181 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
i75 15
00 00
AVG_54
528 7 528
%0 0 M
Avg
115 115
5380 5360, 540, 5440, 570, 5500 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG_BE(UNIT) B3 3m 91200-82114-244711 VERTICAL Condition: AVG 54 3n 9120-02114-240711 VERTICAL
: RE:1080.080kHz VBW:1.000kHz SKT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 539575 46.19 54.80 -7.81 34,37 33.81 1194 33.13 0.8 176 181 AVERAGE 1 550008 98.27 ------ ------ 86.83 3313 1143 3317 @.8 176 181 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR451607E
61
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_Partial 52/37_5500MHz
ANT 4+3
Pol. Horizontal Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
1
1050 1050
875 875
o 7 O wn n PEAKUAD
! A
iR ” ™ "' : N MW
30 30
Peak
115 115
5350 5380. 5410, 5470, 5500
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIZ-HY .
Condition: PEAK_BE(UNII) B3 3n 91280-82114-240711 HORIZONTAL Site+ G3CHLLHY
« RBi: 108, 0eakiz VBW: 3000, 20kHT SHTsAute Condition: PEAK(UNIT) 3n $1200-02L14-240711 HORTZONTAL
: RBli:1080.080kHz VEN:3000. 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Art (able Preamp A APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
1 535735 55.61 74.00 <1839 4392 389 1L72 302 e.ee 29 54 PEAK Mz dBuV/m dBwV/m B dBwV dB/m B i oo deg
1 546325 56.48 68.20 -11.72 4498 33.05 1161 33.16 0.0 237 54 PEAK 1 --- 95,15 3313 1143 33,17 @.ee 23 54 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
i75 15
00 00
AVG_54
528 1 528
- - .’-R-JH"_’__)——/_"/\J"
Avg
115 115
5380 5360, 540, 5440, 570, 5500 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG_BE(UNIT) B3 3m 91200-82114-24711 HORTZONTAL Condition: AVG 54 3n 91280-02114-240711 HORTZONTAL
: RE:1080.080kHz VBW:1.000kHz SKT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5397.18 46.18 54.00 -7.9 34.29 33.01 1194 3314 a.ee 237 54 AVERAGE 1 550008 98.61 ------ ------ 87,17 33,13 1143 3317 e 237 54 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR451607E
61
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_Partial 52/37_5500MHz
ANT 4+3
Pol. Vertical Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
1
1050 1050
875 875
o 7l e e PEAKUAD
1 2 )
5 Gt M i A o op SHMM
30 30
Peak
115 115
5350 5380. 5410, 5440, 5470, 5500
Frequency (MHz) 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIZ-HY .
Condition: PEAK_BE(UNII) B3 3n 9128D-02114-240711 VERTICAL Site+ G3CHLLHY
« RBi: 108, 0eakHz VBW: 3000, B0kHZ SHTsAute Condition: PEAK(UNIT) 3n 91200-02014-290711 VERTICAL
: RBli:1080.080kHz VEN:3000. 08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
1540430 35.09 74.00 -18.91 43.29 33.00 1194 33.14 e.ee 206 B PEAK Mz dBuV/m dBwV/m B dBwV dB/m B i oo deg
1 5469.25 55.15 68.20 -13.05 43.66 33.08 11.57 33.16 0.0 206 b PEAK 1 --- 9342 3303 1143 307 680 206 @ PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
i75 15
00 00
AVG_54
528 T 528
%0 mm
Avg
115 115
5380 5360, 540, 5440, 570, 5500 1000 200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG_BE(UNIT) B3 3m 91200-82114-244711 VERTICAL Condition: AVG 54 3n 9120-02114-240711 VERTICAL
: RE:1080.080kHz VBW:1.000kHz SKT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5405.65 46.06 54.00 -7.94 3427 33.00 1193 3314 a.6e 206 ) AVERAGE 1 550008 98.72 ------ ----e- 87.28 3313 1143 3317 @.ee 206 @ AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR451607E
62
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_Partial 106/53_5500MHz
ANT 4+3
Pol. Horizontal Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
1
1050 1050
875 875
o 7 O e s PEAKUAD
2
1
ol adioraduniirat PR R WMW'M
525 ¥ 525! M
30 30
Peak
115 115
5350 5380. 5410, 5470, 5500
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIZ-HY .
Condition: PEAK_BE(UNII) B3 3n 91280-82114-240711 HORIZONTAL Site+ G3CHLLHY
« RBi: 108, 0eakiz VBW: 3000, 20kHT SHTsAute Condition: PEAK(UNIT) 3n $1200-02L14-240711 HORTZONTAL
: RBli:1080.080kHz VEN:3000. 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
1 535330 5594 74.00 -18.06 44.27 3389 1L7@ 3312 e.ee 128 33 PEAK Mz dBuV/m dBwV/m B dBwV dB/m B i oo deg
1 5469.7@ 59.51 68.20 -B.69 43.02 33.08 11.57 33.16 0.0 128 33 PEAK 1 --- 96,03 3313 1143 33,17 @60 18 33 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
i75 15
00 00
AVG_54
528 7 528
%0 35‘0,&...,—”/_”/-/‘2
Avg
115 115
5380 5360, 540, 5440, 570, 5500 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG_BE(UNIT) B3 3m 91200-82114-24711 HORTZONTAL Condition: AVG 54 3n 91280-02114-240711 HORTZONTAL
: RE:1080.080kHz VBW:1.000kHz SKT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 545425 46,11 54.80 -7.89 34,58 33.82 11.66 33.15 .60 128 33 AVERAGE 1 5500.00 100,61 ------ ------ 89.18 3320 1140 3317 o0 128 33 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR451607E

62
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_Partial 106/53_5500MHz
ANT 4+3
Pol. Vertical Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
1
1050 1050
875 875
o — 7l N e e PEAKUAD
y 2
i, T PP S o IR,
i ket 525 M
30 30
Peak
115 115
5350 5380. 5410, 5440, 5470, 5500
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIZ-HY .
Condition: PEAK_BE(UNII) B3 3n 9128D-02114-240711 VERTICAL Site+ G3CHLLHY
« RBi: 108, 0eakHz VBW: 3000, B0kHZ SHTsAute Condition: PEAK(UNIT) 3n 91200-02014-290711 VERTICAL
: RBli:1080.080kHz VEN:3000. 08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
1 535578 55,30 74.00 -18.70 43.62 3389 1L71 302 e.ee 22 B PEAK Mz dBuV/m dBwV/m B dBwV dB/m B i oo deg
1 5469.7@ 57.36 68.20 -10.34 46.37 33.08 11.57 33.16 0.0 212 b PEAK 1 --- 9333 3320 1146 3.7 e 212 @ PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
i75 15
00 00
AVG_54
528 7 528
%0 mw.._/—“"’_ﬁjf
Avg
115 115
5380 5360, 540, 5440, 570, 5500 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG_BE(UNIT) B3 3m 91200-82114-244711 VERTICAL Condition: AVG 54 3n 9120-02114-240711 VERTICAL
: RE:1080.080kHz VBW:1.000kHz SKT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 540475 46.02 54.80 -7.98 34.23 .00 1193 3.4 a.ee 22 ) AVERAGE 1 550088 98.91 ------ ------ 87.48 33 1148 3317 .60 202 @ AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR451607E

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105 105 1
815 ""’\W 5
(i \ PEAK_BE(UND. B3 (et o S e 4 LN EARIUNI)
5! \J‘MMAMNM ¥ oo i, Al " 5 b I S
PURIATC e
30 350
Peak
11 1.
5700 5713, 5726, 5730, 5752, 5768 1000 200, 40, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHI2-HY Site + B3CHL2-HY
Condition: PEAK_BE(UNI)_B3 3m 91200-02114-240711 HORTZONTAL Condition: PEAK(UNIT) 3m 91200-02114-240711 HORTZONTAL
+ RE: 1000, 068kHz VBil: 3800, 00BkHZ SHT:Auto + RBI: 1009, 868kHz VBil: 3800, 008Ktz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5726.33 57.62 68.20 -10.56 46.12 33.71 1119 33.48 @.08 232 383 PEAC 1 5700.08 18184 ------ ------ 9838 33.64 1128 3333 @8.80 232 363 PEAK
Lol B
1225
105
1
5
00
VG54
528 —
—...m.-—’N u
kil et el
Avg Blank
1.
1000 200, . 5800, 7000
Frequency (MHz)

Site + B3CHI2-HY
Condition: AVG 54 3n 91200-02114-240711 HORTZONTAL
+ REN:1060.060kHz VBW:1.090kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 570888 95.15 ------ ---oee 83.69 33.64 1126 3338 @.88 232 303 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR451607E

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
105 105 1
815 ‘w 5
i \ PEAK_BE(UND. B3 (et o S e U LA EARIUNI)
1
5! \. . et vaionh [R T T R, 52! o s st O]
ot
et W“‘W
30 350
Peak
1 17!
5700 5713, 5726, 5730, 5752, 5768 1000 200, 40, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHI2-HY Site + B3CHL2-HY
Condition: PEAK_BE(UNTI)_B3 3m 9120-02114-240711 VERTICAL Condition: PEAK(UNIT) 3m 91200-02114-240711 VERTICAL
+ RE: 1000, 068kHz VBil: 3800, 00BkHZ SHT:Auto + RBI: 1009, 868kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 574875 58.31 68.20 -9.89 46.76 33.79 1118 33.42 @.ee 191 B PEAK 1 570008 99.14 ------ oo 87.68 33.64 1126 3338 @.e0 191 B PEAK

1225

105,

75

70

AVG_54)
528

Avg Blank

3400, 4600,
Frequency (MHz)

Site + B3CHI2-HY
Condition: AVG 54 3n 91200-02114-240711 VERTICAL
+ REN:1060.060kHz VBW:1.090kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 570008 93.26 ------ ------ 8180 33.64 1126 3338 6.0 191 @ AVERAGE

TEL : 886-3-327-0868

Page Number 1 C1-211 of 231
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR451607E

Pol. Horizontal Fundamental
L2l B ETL
105 105
105 105
1
w.rw 875
704 \ PEAK.BE(UNI 31 T S e O 1 [ i L] EAKIUNI)
1 sl
5! \\AM ek B TR T C YR R T A 5! bl i
50 wo
Peak
17! 17!
5100 5713, 5725, 573, 5752, 5765 1000 2m, 4600 5400, 00
Frequency (MHz) Frequency (MHz)

Site + B3CHI2-HY
Condition: PEAK_BE(UNI)_B3 3m 91200-02114-240711 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ ST:Auto

Site + B3CHI2-HY
Condition: PEAK(UNIT) 3m 91200-02114-240711 HORTZONTAL
+ RBN:1060.060kHz VBN: 3000, 80kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 573855 57.02 68.28 -11.16 45.58 33.75 1118 33.41 @.08 208 127 PEAK 1 570008 95.41 ------ ---oee 83.95 33.64 1126 3338 @.88 208 127 PEAK

o Letel [dBuVin)

1225

105,

1
75

70

AVG_54)
528

Avg Blank

4600,
Frequency (MHz)

Site + B3CHI2-HY
Condition: AVG 54 3n 91200-02114-240711 HORTZONTAL
+ REN:1060.060kHz VBW:1.090kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 570008 83.52 ------ ------ 7706 33.64 1128 3338 0.80 200 127 AVERAGE

TEL : 886-3-327-0868

Page Number 1 C1-212 of 231
FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR451607E

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
105 105 1
B8y a5
(i \ PEAK_BE(UND. B3 (et o S e 4 LA EARIUNI)
1
5! \WWMW\JMH. ol o N " ) ) PUPRRIEINY Sl
arvldinpa ¥V
e el A
30 350
Peak
11 1.
5700 5713, 5726, 5730, 5752, 5768 1000 200, 0. 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHI2-HY Site + B3CHL2-HY
Condition: PEAK_BE(UNTI)_B3 3m 9120-02114-240711 VERTICAL Condition: PEAK(UNIT) 3m 91200-02114-240711 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ ST:Auto + RBN:1060.060kHz VBN: 3600, 808kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 573731 57.36 68.20 -10.84 45.83 33.75 1119 33.41 @.08 199 208 PEAC 1 5708.08 181,25 ------ ------ 89.79 33.64 1126 3338 @.88 199 260 PEAK
Lol B
1225
105
1
5
00
VG54
528 — —
Avg Blank
1.
1000 200, 0. 4600, 5800, 7000
Frequency (MHz)

Site + B3CHI2-HY
Condition: AVG 54 3n 91200-02114-240711 VERTICAL
+ REN:1060.060kHz VBW:1.090kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 570088 93.37 ------ ---eee 81.92 33.62 1128 3337 @.88 199 260 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-213 of 231




ssamanas. FCC RADIO TEST REPORT Report No. : FR451607E

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
105 105 ;
815 “IM\ 5
i \ PEAK_BE(UND. B3 (et o S e 4 LA EARIUNI)
1
5! Muhlml 4 " Wk N 52! Wmm OTPIRIVIR ARWES, e o
o e/
30 350
Peak
11 1.
5700 5713, 5726, 5730, 5752, 5768 1000 200, 40, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHI2-HY Site + B3CHL2-HY
Condition: PEAK_BE(UNI)_B3 3m 91200-02114-240711 HORTZONTAL Condition: PEAK(UNIT) 3m 91200-02114-240711 HORTZONTAL
+ RE: 1000, 068kHz VBil: 3800, 00BkHZ SHT:Auto + RBI: 1009, 868kHz VBil: 3800, 008Ktz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5746.61 56.73 68.20 -11.47 45,18 33.79 1118 33.42 @.08 208 127 PEAK 1 570008 95.26 ------ ------ 83.80 33.64 1126 3338 6.8 208 127 PEAK
Lol B
1225
105
1
5
00
VG54
528 ——
,_..._.n—w—'f_‘_“"—ﬂm
Avg Blank
1.
1000 200, 5800, 7000
Frequency (MHz)
Site + B3CHL2-HY
Condition: AVG 54 3n 91200-02114-240711 HORTZONTAL
+ RBI: 1009, 068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5700.08 89.17 ------ ----ee 7172 3361 1128 3337 8.80 200 127 AVERAGE

TEL : 886-3-327-0868 Page Number 1 C1-214 of 231
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR451607E

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
105 m 105
815 5
(i \ PEAK_BE(UND. B3 (et o S e 4 LA EARIUNI)
5! JM“OM/M " gt i o 52! TN Kb
30 350
Peak
1 17!
5700 5713, 5726, 5730, 5752, 5768 1000 200, 40, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHI2-HY Site + B3CHL2-HY
Condition: PEAK_BE(UNTI)_B3 3m 9120-02114-240711 VERTICAL Condition: PEAK(UNIT) 3m 91200-02114-240711 VERTICAL
+ RE: 1000, 068kHz VBil: 3800, 00BkHZ SHT:Auto + RBI: 1009, 868kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5739.67 57.77 68.20 -18.43 46.24 33.76 1118 33.41 .00 191 7 PEAK

1 570808 99.97 ------ ---oee 83.52 33.62 1126 3337 @@ 191 7 PEAK
" Level (dBuVim)
1225
105
1
5
00
VG54
52.r o
e i
w0 - M
Avg Blank
17!
1000 200, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHL2-HY
Condition: AVG 54 3n 91200-02114-240711 VERTICAL
+ RBI: 1009, 068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 570008 93.18 ------ ------ 873 33.62 1126 3337 @@ 191 7 AVERAGE

TEL : 886-3-327-0868

Page Number 1 C1-215 of 231
FAX : 886-3-327-0855



FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR451607E
80
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH104_5520MHz
ANT 4+3
Pol. Horizontal Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
1
1050 1050
875 875
o ! 7 O m n n PEAKUAD
525, 528
PSP
30 30
Peak
115 115
5350 5384, 5418, 5452, 5486, 5520
Frequency (MHz) 1000 200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIZ-HY .
Condition: PEAK_BE(UNII) B3 3n 91280-82114-240711 HORIZONTAL Site+ G3CHLLHY
« RBi: 108, 0eakiz VBW: 3000, 20kHT SHTsAute Condition: PEAK(UNIT) 3n $1200-02L14-240711 HORTZONTAL
: RBli:1080.080kHz VEN:3000. 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
1545931 59.05 74.00 -14.95 47.34 3304 1163 3306 @.0e 208 231 PEAK Mz dBuV/m dBwV/m B dBwV dB/m B i oo deg
1 SAGS.6R 62.93 68.20 -5.27 SL.A4 33.06 1159 33.16 0.8 208 231 PEM 1 --- 99,37 33,05 1136 3319 @.88 208 231 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1
1050 1050
i75 15
00 00
| AVG_54
25 mm_/—d"”’_‘f”_‘—) —
350 30
Avg
115 115
5380 5384, 5418, 5452, 5486, 5520 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG_BE(UNIT) B3 3m 91200-82114-24711 HORTZONTAL Condition: AVG 54 3n 91280-02114-240711 HORTZONTAL
: RE:1080.080kHz VBW:1.000kHz SKT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 545914 5132 54.80 -2.606 39.51 33.84 11.63 33.16 0.8 208 231 AVERAGE 1 5520.08 185.35 ------ ----m- 9483 33,15 1136 3319 @.68 208 231 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR451607E
80
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH104_5520MHz
ANT 4+3
Pol. Vertical Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
1
1050 1050
875 875
o 1 e e PEAKUAD
5254 528
30 30
Peak
115 115
5350 5384, 5418, 5452, 5486, 5520
Frequency (MHz) 1000 200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIZ-HY .
Condition: PEAK_BE(UNII) B3 3n 9128D-02114-240711 VERTICAL Site+ G3CHLLHY
« RBi: 108, 0eakHz VBW: 3000, B0kHZ SHTsAute Condition: PEAK(UNIT) 3n 91200-02014-290711 VERTICAL
: RBli:1080.080kHz VEN:3000. 08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
1 545506 59.30 74.00 -14.50 47.98 33.02 1L.65 3315 0.0 260 B PEAK Mz dBuV/m dBwV/m B dBwV dB/m B i oo deg
1 546883 62.33 68.20 -5.37 SL.34 33.08 1157 33.16 0.0 260 b PEAK 1 --- 93,78 3315 1136 3319 @.ee 260 @ PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 !
i75 15
00 00
| AVG_54
w25 05 “—‘/_/,J [—
350 30
Avg
115 115
5380 5384, 5418, 5452, 5486, 5520 1000 200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG_BE(UNIT) B3 3m 91200-82114-244711 VERTICAL Condition: AVG 54 3n 9120-02114-240711 VERTICAL
: RE:1080.080kHz VBW:1.000kHz SKT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5450.14 5077 54.80 -3.23 39.26 33.84 11.63 33.16 0.00 268 ) AVERAGE 1 5520.08 18426 ------ ------ 92.94 33,15 1136 3319 @.60 260 @ AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-217 of 231



ssamanas. FCC RADIO TEST REPORT Report No. : FR451607E

Pol. Horizontal Fundamental

LT gLl BV

1225 125

1

105 ’“‘M 105

65 Ly 85

0 M R PEMC BEUNL ) T n e N e BTN e s I EAKU
) MWW”’WMWMMM 5! el ‘J sl

M"’WWW
oLt
30 30
Peak
1. 1!
5680 5697, 514, 571, 5148, 5765 1000 20, 4610, 500, 00
Frequency (MHz) Frequency (MHz)

Site + B3CHI2-HY
Condition: PEAK_BE(UNI)_B3 3m 91200-02114-240711 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ ST:Auto

Site + B3CHI2-HY
Condition: PEAK(UNIT) 3m 91200-02114-240711 HORTZONTAL
+ RBN:1060.060kHz VBN: 3000, 80kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1573832 6473 68.28 -3.47 5322 3372 1119 33.48 @.0@ 164 32 PEA 1 5680.00 189.98 ------ ------ 0868 33.44 1121 3335 @0.60  1e4 32 PEAK

o Letel [dBuVin)

1225

105 1

75

70

AVG_54)
528

Avg Blank

Frequency (MHz)

Site + B3CHI2-HY
Condition: AVG 54 3n 91200-02114-240711 HORTZONTAL
+ REN:1060.060kHz VBW:1.090kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5600.08 18427 ------ ------ 9297 3.4 1121 3335 8.80 164 30 AVERAGE

TEL : 886-3-327-0868

Page Number 1 C1-218 of 231
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR451607E

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
1
105 105
815 % 5
o My e FEA U B3 LT L )
1
o ML N o st
WWW
30 350
Peak
11 1.
5680 5647, 514, 5T, 5748, 5768 1000 200, . 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHI2-HY Site + B3CHL2-HY
Condition: PEAK_BE(UNTI)_B3 3m 9120-02114-240711 VERTICAL Condition: PEAK(UNIT) 3m 91200-02114-240711 VERTICAL
+ RE: 1000, 068kHz VBil: 3800, 00BkHZ SHT:Auto + RBI: 1009, 868kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 572556 66.84 68.20 -B.16 46.55 3370 1119 33.40 .00 247 B PEAK 1 5680.08 18658 ------ ------ 95,28 3.4 1121 3.3 aee 4 B PEAK

o Letel [dBuVin)

1225

105, 1

75

70

AVG_54)
528

Avg Blank

3400, 4600,
Frequency (MHz)

Site + B3CHI2-HY
Condition: AVG 54 3n 91200-02114-240711 VERTICAL
+ REN:1060.060kHz VBW:1.090kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 580,00 100.69 ------ ------ 89.39 3344 IL21 3335 .60 A7 @ AVERAGE

TEL : 886-3-327-0868

Page Number 1 C1-219 of 231
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR451607E

82

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH104_Full RU_5520MHz

ANT 4+3
Pol. Horizontal Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
1
1050 1050
875 875
o ] O m n  n PEAKUAD
525, 528
30 30
Peak
115 115
5350 5384, 5418, 5452, 5486, 5520
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIZ-HY .
Condition: PEAK_BE(UNII) B3 3n 91280-82114-240711 HORIZONTAL Site+ G3CHLLHY
« RBi: 108, 0eakiz VBW: 3000, 20kHT SHTsAute Condition: PEAK(UNIT) 3n $1200-02L14-240711 HORTZONTAL
: RBli:1080.080kHz VEN:3000. 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
1 S45132 60,39 74.00 -13.61 48.86 33.01 1L.67 3315 e.ee 184 29 PEAK Mz dBuV/m dBwV/m B dBwV dB/m B i oo deg
1 546497 65.83 68.20 -2.37 54.33 33.06 1168 33.16 o.00 134 29 PEM 1 --- 180,31 33,16 1137 33,19 @.88 134 29 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 !
i75 15
00 00
AVG_54
528 528
%0 3mwmmwﬂwmw“”W’#AWJﬁuﬂwmbth
Avg
115 115
5380 5384, 5418, 5452, 5486, 5520 1000 200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG_BE(UNIT) B3 3m 91200-82114-24711 HORTZONTAL Condition: AVG 54 3n 91280-02114-240711 HORTZONTAL
: RE:1080.080kHz VBW:1.000kHz SKT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 545045 52,23 54.80 -1.77 48.72 33.84 1163 3316 0.08 184 29 AVERAGE 1 5520.08 18433 ----mn --ooee 92.99 3316 1137 3319 @.68 184 29 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-220 of 231

FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR451607E

82

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH104_Full RU_5520MHz

ANT 4+3
Pol. Vertical Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
1
1050 1050
875 875
o = 0 O mn  n PEAKUAD
N SZ‘SWWMW
30 30
Peak
115 115
5350 5384, 5418, 5452, 5486, 5520
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIZ-HY .
Condition: PEAK_BE(UNII) B3 3n 9128D-02114-240711 VERTICAL Site+ G3CHLLHY
« RBi: 108, 0eakHz VBW: 3000, B0kHZ SHTsAute Condition: PEAK(UNIT) 3n 91200-02014-290711 VERTICAL
: RBli:1080.080kHz VEN:3000. 08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
1543999 57.79 74.00 -16.21 46.29 33.84 1l.62 33.16 @.ee 225 B PEAK Mz dBuV/m dBwV/m B dBwV dB/m B i oo deg
1 5467.3% 6115 68.20 -7.05 49.66 33.07 11.58 33.16 0.0 225 b PEAK 1 --- 97,16 3316 1137 3319 @68 25 @ PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
i75 15
00 00
AVG_54
528 528
%0 mvm_/m"‘/_u/fh—)
Avg
115 115
5380 5384, 5418, 5452, 5486, 5520 1000 200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG_BE(UNIT) B3 3m 91200-82114-244711 VERTICAL Condition: AVG 54 3n 9120-02114-240711 VERTICAL
: RE:1080.080kHz VBW:1.000kHz SKT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp Aux Afos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5459.99 5638 54.80 -3.70 36.58 33.84 11.62 33.16 8.0 25 ) AVERAGE 1 5520.08 182.02 ------ ------ 99.68 33.16 11.37 3319 @.ee 25 @ AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-221 of 231
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Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225
1
10501\ 106
i [
. Wy L1k
(i i PEAK_BE(UND. B3 To0 T 4 L EARIUNI)
Ly
. R o Ao bty
R
WWW
30 350
Peak
11 1.
5680 5647, 514, 5T, 5748, 5768 1000 200, 40, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHI2-HY Site + B3CHL2-HY
Condition: PEAK_BE(UNI)_B3 3m 91200-02114-240711 HORTZONTAL Condition: PEAK(UNIT) 3m 91200-02114-240711 HORTZONTAL
+ RE: 1000, 068kHz VBil: 3800, 00BkHZ SHT:Auto + RBI: 1009, 868kHz VBil: 3800, 008Ktz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 57531 66.68 68.28 -1.52 55.19 33.7% 1119 33.48 @.08 157 31 PEM 1 580.00 189.94 ------ ------ 9864 33.44 1121 3335 a.ee 157 3D PEAK
Lol B
1225
115, 1
5
00
| VG54
52 i
kil - el
Avg Blank
1.
1000 200, 5800, 7000
Frequency (MHz)
Site + B3CHL2-HY
Condition: AVG 54 3n 91200-02114-240711 HORTZONTAL
+ RBI: 1009, 068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5680.08 183.21 ------ ------ 9191 3.4 1121 3335 @.ee 157 31 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-222 of 231

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
105 105 !
815 5
g e PEAK BEQND ) [ I T i EARLM
5, w W LN AMMW e bl 52 WMW v e
| gt
30 350
Peak
11 1.
5680 5647, 514, 5T, 5748, 5768 1000 200, 40, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHI2-HY Site + B3CHL2-HY
Condition: PEAK_BE(UNTI)_B3 3m 9120-02114-240711 VERTICAL Condition: PEAK(UNIT) 3m 91200-02114-240711 VERTICAL
+ RE: 1000, 068kHz VBil: 3800, 00BkHZ SHT:Auto + RBI: 1009, 868kHz VBi: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 57585 63.28 68.20 -4.97 5L79 3379 1119 33.40 0.08 148 368 PEAC 1 5680.08 185.13 ------ ----m- 93.87 33.39 1121 3334 0.60 140 360 PEAK

o Letel [dBuVin)

1225

105,

75

70

AVG_54)
528

Avg Blank

3400, 4600,
Frequency (MHz)

Site + B3CHI2-HY
Condition: AVG 54 3n 91200-02114-240711 VERTICAL
+ REN:1060.060kHz VBW:1.090kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5680.08 99.84 ------ ----ee 87,74 33.44 1121 3335 @.80 148 360 AVERAGE

TEL : 886-3-327-0868

Page Number 1 C1-223 of 231
FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT

Report No. : FR451607E

84
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11a_CH40_Full RU_5200MHz
ANT 4+3
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 . 700 PEAKUNI)
52,5 Al gt ' Mk Uil M.MW 525
B0 30
Peak
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site t B3CHI2-HY Site t B3CHI2-HY
Condition: PEAK BE 74 3n 9120-02114-240711 HORTZONTAL Condition: PEAK(UNIT) 3n 9120-02114-240711 HORTZONTAL
+ REW: 1080, BABkHz VB: 3609, 00kHZ ST:Auto + REW: 1009 068kHz VBH: 3608, 008kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 5149.82 62.56 74.60 -11.44 51.49 33.40 10.72 33.85 0.8 355 3@ PEAK 1 5200.00 168.19 ------ ------ 97.13 33.30 10.83 33.07 0.8 355 368 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
i75 15
00 00
528 528 i
350 30
Avg
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)

Site + B3CHIZ-HY
Condition: AVG BE 54 3m 91280-82114-24711 HORTZONTAL
: RE:1080.060kHz VB:1.000kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 514872 52,25 54.88 -1.75 4119 33.39 1872 33.85 0.08 355 308 AVERAGE

Site + B3CHIZ-HY
Condition: AVG 54 3n 91280-02114-240711 HORTZONTAL
: RBli:1080.060kHz VB:1.000kHz SHT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 520008 18171 ------ ------ 99.65 33.30 10.83 33.87 0.8 355 368 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal

Fundamental

Level(BuVim)

14
14l)

1225

105,

B75

PEAK_BE 74

7001,

Peak Blank
11!

520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)

Site + B3CHI2-HY
Condition: PEAK BE 74 3n 9120-02114-240711 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 537216 55.65 74.80 -18.35 43,92 33.86 11.38 33.13 @.08 355 388 PEAK

1o Letel [dBuVim)

4
14l)

1225

105,

B75

0.

AVG_BE_54
52!

Avg Blank
11

520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)

Site + B3CHI2-HY
Condition: AVG_BE 54 3m 91280-82114-24711 HORTZONTAL
+ RBW:1000.060kHz VBW:1.000kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 5403.84 45.88 54.80 -B.12 34.08 33.00 1194 33.14 0.08 355 303 AVERAGE

TEL : 886-3-327-0868

Page Number 1 C1-225 of 231
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT

Report No. : FR451607E
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11a_CH40_Full RU_5200MHz
ANT
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
875 15
00 ' 700 PEAKIUNI)
5251 kb iy it - M 525!
B0 30
Peak
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: PEAK BE 74 3n 91200-02114-240711 VERTICAL Condition: PEAK(UNIT) 3n 9120-02114-240711 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHZ SHT:Auto : RBli:1080.080kHz VEN:3000. 08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 514968 62.61 74.80 -11.39 5154 33.4 10.72 33.85 0.08 408 45 PEAC 1 520008 18491 ------ ------ 93.85 3330 10.83 3347 @.88 4@ 45 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
i75 15
00 00
528 528 i
350 B0
Avg
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG BE 54 3m 91280-82114-244711 VERTICAL Condition: AVG 54 3n 9120-02114-240711 VERTICAL
: RE:1080.060kHz VB:1.000kHz SWT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg

1 5149.68 5191 54.80 -2.09 46.54 33.40 10.72 33.85 0.08 408 45 AVERAGE

1 5200.88 99.71 ------ ----ee 83.65 33.30 10.83 33.47 @.60

408 45 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Vertical

Fundamental

Level(BuVim)

14
14l)

1225

105,

B75

PEAK_BE 74

0. )

04 g,

Peak Blank
11!

520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)

Site + B3CHI2-HY
Condition: PEAK_BE 74 3m 91200-02114-240711 VERTICAL
+ RBW: 1000, 060KHz VBN:3000.808KkHZ ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 536616 55.21 74.80 -18.79 43.49 33.67 1L.77 33.12 @.00 408 45 PEAC

1o Letel [dBuVim)

4
14l)

1225

105,

B75

\\ AVG B 54

0.

Avg Blank
11

520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)

Site + B3CHI2-HY
Condition: AVG_BE 54 3m 91280-82114-248711 VERTICAL
+ RBW: 1000, 060kHz VBW:1.000kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 540248 45.78 54.80 -B.30 33.89 33.8 1195 33.14 0.08 408 45 AVERAGE

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607E

85
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE20_CH40_Full RU_5200MHz
ANT 4+3
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 1 700 PEAKUNI)
525t . bbbt 525
B0 30
Peak
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: PEAK BE 74 3n 9120-02114-240711 HORTZONTAL Condition: PEAK(UNIT) 3n 9120-02114-240711 HORTZONTAL
: RB:1080.080kHz VBl: 3000, 008kHZ SHT:Auto : RBli:1080.080kHz VEN:3000. 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 514638 63.96 74.00 -10.84 5291 33.39 1871 33.85 @.08 332 382 PEAC 1 5200.08 189.37 ------ ------ 93.31 3330 10.83 3347 @.88 332 362 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
i75 15
00 00
AVG_54
528 528 o
%0 35‘0,._“/—"/.’/‘/\J
Avg
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG BE 54 3m 91280-82114-24711 HORTZONTAL Condition: AVG 54 3n 91280-02114-240711 HORTZONTAL
: RE:1080.060kHz VB:1.000kHz SWT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5148.94 5171 54.80 -2.29 4G.60 33.40 1072 33.85 0.08 332 302 AVERAGE 1 520008 18217 ------ ------ 9LI1 3330 10.83 3387 @.88 332 382 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
gL 0B
1225
105
815
PEAK BE 74
1004
1
52! bt rmaop bbbl b S g
30
Peak Blank
11
5220 5268, 5316, 5364, 5412 5460
Frequency (MHz)
Site + B3CHI2-HY
Condition: PEAK BE 74 3n 9120-02114-240711 HORTZONTAL
+ RE: 1000, 068kHz VBi/: 3000, 000kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 546312 55.89 74.00 -18.11 44,09 33.00 1194 33.14 @.08 332 382 PEAC
gL 0B
1225
105
815
00
AVGBE 34
T
e 1
31
Avg Blank
11
5220 5268, 5316, 5364, 5412 5460
Frequency (MHz)
Site + B3CHI2-HY
Condition: AVG_BE 54 3m 91280-82114-24711 HORTZONTAL
+ REN:1000. 060kHz VBi: 1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 541488 45.76 54.00 -B.24 34,02 33.00 1188 33.14 0.08 332 302 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-229 of 231

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR451607E
85
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE20_CH40_Full RU_5200MHz
ANT 4+3
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 700 PEAKUNI)
1
[y LT ET— Aoyl 525
B0 30
Peak
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: PEAK BE 74 3n 91200-02114-240711 VERTICAL Condition: PEAK(UNIT) 3n 9120-02114-240711 VERTICAL
: RB:1080.080kHz VBl: 3000, 008kHZ SHT:Auto : RBli:1080.080kHz VEN:3000. 08kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 5147.48 59.78 74.00 -14.27 46.73 33.39 1871 33.65 @.00 33 33 PEAK 1 5200.08 18668 ------ ------ 95.62 3330 10.83 3367 6.8 383 33 PEAK
” Level (dBuVim) 1w Level (dBuV/m)
1225 1225
1050 1050 1
i75 15
00 00
528 528 s
350 30
Avg
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site + B3CHIZ-HY
Condition: AVG BE 54 3m 91280-82114-244711 VERTICAL Condition: AVG 54 3n 9120-02114-240711 VERTICAL
: RE:1080.060kHz VB:1.000kHz SWT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 514982 56.99 54.80 -3.01 39.92 33.40 18.72 33.65 @.00 33 33 AVERAGE 1 5200.00 100,32 ------ ------ 89.26 3330 10.83 3367 6.8 383 33 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR451607E

Pol. Vertical

Fundamental

Level(BuVim)

14
14l)

1225

105,

B75

PEAK_BE 74
70 Mh .

N Mt b LA D et e

Peak Blank
11!

520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)

Site + B3CHI2-HY
Condition: PEAK_BE 74 3m 91200-02114-240711 VERTICAL
+ RBW: 1000, 060KHz VBN:3000.808KkHZ ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 5417.04 55.38 74.00 -18.70 43.58 33.08 11.36 33.14 @.e 338 33 PEAC

1o Letel [dBuVim)

4
14l)

1225

105,

B75

0.

% AVG_BE 54
52!

Blank
11!

Avg

520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)

Site + B3CHI2-HY
Condition: AVG_BE 54 3m 91280-82114-248711 VERTICAL
+ RBW: 1000, 060kHz VBW:1.000kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 541832 45.64 54.80 -B.36 33.88 33.00 1198 33.14 0.8 388 33 AVERAGE
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Report No. : FR451607E

<For B4>
C2-1. Radiated Spurious Emission Test Modes
Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark
(GHz) Rate

Mode 34 = U-NII-3 | 5.725-5.85 4+3 802.11a 149 5745 6Mbps - -
Mode 35 = U-NII-3 | 5.725-5.85 4+3 802.11a 157 5785 6Mbps - -
Mode 36 = U-NII-3 | 5.725-5.85 4+3 802.11a 165 5825 6Mbps - -
Mode 37 = U-NII-3 | 5.725-5.85 4+3 802.11ax HE20 149 5745 MCSO0 Full RU -
Mode 38 | U-NII-3 | 5.725-5.85 4+3 802.11ax HE20 157 5785 MCSO0 Full RU -
Mode 39 | U-NII-3 | 5.725-5.85 4+3 802.11ax HE20 165 5825 MCSO0 Full RU -
Mode 40 = U-NII-3 | 5.725-5.85 4+3 802.11ax HE40 151 5755 MCSO0 Full RU -
Mode 41 = U-NII-3 | 5.725-5.85 4+3 802.11ax HE40 159 5795 MCSO0 Full RU -
Mode 42 = U-NII-3 | 5.725-5.85 4+3 802.11ax HE80 155 5775 MCSO0 Full RU -
Mode 52 = U-NII-3 | 5.725-5.85 4+3 802.11ax HE80 155 5775 MCSO Full RU LF
Mode 53 | U-NII-3 | 5.725-5.85 4+3 802.11ax HE80 155 5775 MCSO Full RU SHF
Mode 66 | U-NII-3 | 5.725-5.85 4+3 802.11ax HE20 149 5745 MCSO Partial 26/0 -
Mode 67 = U-NII-3 | 5.725-5.85 4+3 802.11ax HE20 149 5745 MCSO Partial 52/37 -
Mode 68 | U-NII-3 | 5.725-5.85 4+3 802.11ax HE20 149 5745 MCSO @ Partial 106/53 -
Mode 69 | U-NII-3 | 5.725-5.85 4+3 802.11ax HE20 165 5825 MCSO Partial 26/8 -
Mode 70 | U-NII-3 | 5.725-5.85 4+3 802.11ax HE20 165 5825 MCSO Partial 52/40 -
Mode 71 = U-NII-3 | 5.725-5.85 4+3 802.11ax HE20 165 5825 MCSO | Partial 106/54 -

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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C2-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
34 802.11a 149 | 5647.27 61.90 68.20 -6.30 H Peak  Pass - Band Edge
34 802.11a 149 | 11490.00 44.02 54.00 -9.98 H Avg. Pass - Harmonic
35 802.11a 157 | 5601.48 55.68 68.20 -12.52 \% Peak  Pass - Band Edge
35 802.11a 157 | 11570.00 41.90 54.00 -12.10 \% Avg. Pass - Harmonic
36 802.11a 165 | 5926.25 57.60 68.20 -10.60 H Peak  Pass - Band Edge
36 802.11a 165 17475.00 55.19 68.20 -13.01 V | Peak | Pass - Harmonic
37 802.11ax HE20 @ 149 5651.33 61.30 69.19 -7.89 H Peak | Pass Full RU Band Edge
37 802.11ax HE20 149 | 11490.00 42.58 54.00 -11.42 \% Avg. Pass Full RU Harmonic
38 802.11ax HE20 | 157 @ 5928.22 55.66 68.20 -12.54 \% Peak | Pass Full RU Band Edge
38 802.11ax HE20 157 | 11570.00 41.19 54.00 -12.81 H Avg. Pass Full RU Harmonic
802.11ax HE20 | 165  5933.88 55.68 68.20 -12.52 H  Peak Pass Full RU Band Edge
% 802.11ax HE20 165 | 17475.00 54.77 68.20 -13.43 \% Peak  Pass Full RU Harmonic
802.11ax HE40 = 151 5649.76 66.40 68.20 -1.80 H Peak | Pass Full RU Band Edge
0 802.11ax HE40 151 | 11510.00 41.02 54.00 -12.98 H Avg. Pass Full RU Harmonic
802.11ax HE40 | 159 @ 5930.94 56.58 68.20 -11.62 H  Peak Pass Full RU Band Edge
H 802.11ax HE40 159 | 11590.00 40.99 54.00 -13.01 H Avg. Pass Full RU Harmonic
802.11ax HE80 | 155 5631.5 66.02 68.20 -2.18 H  Peak Pass Full RU Band Edge
* 802.11ax HE80 = 155 | 11550.00 40.81 54.00 -13.19 H Avg. Pass Full RU Harmonic
52 LF 155 34.85 33.81 40.00 -6.19 V | Peak | Pass - LF
53 SHF 155 31497.00 42.04 74.00 -31.96 V | Peak | Pass - SHF
802.11ax HE20 | 149 | 5603.92 55.16 68.20 -13.04 H Peak  Pass Partial 26/0 Band Edge
o 802.11ax HE20 | 149 - - - - - - - Partial 26/0 Harmonic
802.11ax HE20 | 149 | 5601.02 55.82 68.20 -12.38 \% Peak  Pass Partial 52/37 | Band Edge
o 802.11ax HE20 | 149 - - - - - - - Partial 52/37 Harmonic
802.11ax HE20 | 149 @ 5626.39 55.22 68.20 -12.98 H Peak | Pass | Partial 106/53 | Band Edge
°° 802.11ax HE20 | 149 - - - - - - - Partial 106/53 = Harmonic
802.11ax HE20 | 165 | 5939.25 55.34 68.20 -12.86 \% Peak = Pass Partial 26/8 Band Edge
* 802.11ax HE20 | 165 - - - - - - - Partial 26/8 Harmonic
802.11ax HE20 | 165 | 5928.50 55.12 68.20 -13.08 H Peak  Pass Partial 52/40 | Band Edge
0 802.11ax HE20 | 165 - - - - - - - Partial 52/40 Harmonic
802.11ax HE20 | 165 | 5943.13 55.20 68.20 -13.00 \% Peak | Pass | Partial 106/54 | Band Edge
" 802.11ax HE20 | 165 - - - - - - - Partial 106/54 = Harmonic
TEL : 886-3-327-0868 Page Number 1 C2-2 of 62
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Pol. Horizontal Fundamental
1o Lavel[dBuVim) - 1oLevel (dBuvm)
14 PEAR_BEBA_TH-Z4] 14
1225 7 15 1
105 - A
\/.ﬂ 105
815 3y
i w5
0 e O
T2 00T | 1] 1.1
B I T I B
I A L
52! w Wt ™
30 bttt WWW“"‘MMWW
30 '
Peak .
1!
5600 5629, 5658, 5687. 5716, 5745
Frequency (Mz)
1000 20, 0, 4610, 500, 00
Site  : B3CHI2-HY Frequency (MHz)

Condition: PEAK BE(B4)_16-24 3m BBHA 9128 D_91200-82038 HORIZONTAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CHI2-HY

Condition: PEAK(UNIT) 3n BBHA 9120 D 9126D-2038 HORTZONTAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. 30kHz VBH: 3008, 86k SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'lr."t . Read ot Cable Preamy  hux dPos  Thos
1 SE47.27 6L.9B 68.20 -6.30 50.99 33.81 1.2 33.32 0.80 171 26 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.84 60.86 68.97 -8.11 49.95 33.81 1L.22 33.32 @.ee 171 26 PEAK - . . o O o
3571992 85.04 110.78 -25.74 7374 33.50 1.19 3339 0.00 171 26 PEAK Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
4 5720.06 B4.66 118.94 -26.28 73.36 33.50 1L.19 33.39 @.ee 171 26 PEAK 1 5746.00 113.53 ------ ------ 162,01 3376 1118 33.42 @.ee 171 26 PEAK
" Level (dBuVim)
1225
1
105,
75
700
AVG_54)
528
[ ea— T
JEN — -_,__nrw—"/
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHL2-HY
Condition: AVG 54 3n BBHA 9120 D_9128D-02038 HORTZONTAL
+ REN:1060.060kHz VBW:1.090kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5746.00 187.47 ------ ------ 95.95 3376 1113 33.42 8.ee 171 26 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-3 of 62
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Pol. Vertical Fundamental
L8Vl [dBuVim) 4o -evel (dBuIm)
4l PERR_BETBRL_T0-23] 14
1225 /‘ 12251
ETils T ™ 1
- v 105,
815 1
8§75
. J“mw
2 70— TN M ] L 1.
| Wwwﬂwm 00—t el = = EAKIUNI)
52, J
52! oo
0 i WW‘MWWW
3540
11!
Peak
1.
5600 5629, 5658, 5687, 5716, 5745
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ G3HIL-HY Frequency (NHz)
Condition: PEAK BE(B4)_16-24 3m BBHA 9120 D_91200-02038 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHI2-HY
. Condition: PEAK(UNIT) 3n BBHA 9120 D 9128D-2038 VERTICAL
Lurlt ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. D30kHz VBH: 3008, 86k SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.'it . Read nt Cable Preamy  hux dPos  Thos
1 S649.50 60.94 68.20 -7.06 50.84 33.00 1.2 33.32 0.89 238 0 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5658.75 6@.56 68.76 -8.28 49.66 33.80 11.22 33.32 Q.00 238 @ PEAK - . . o O o
3 5719.63 85.19 118.70 -25.51 73.89 33.50 1119 33.39 0.00 238 0 PEXK Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
4 572050 B83.85 111.93 -28.@6 72.55 33.50 1L.19 33.39 @.ee 238 @ PEAK 1 5746.00 110,22 ------ ------ 93.78 33.76 1L18 33.42 @.8 238 B PEAK
" Level (dBuVim)
1225
105 !
75
700
A AVG_54)
52! (——
T
Avg Blank
1.
1000 2200, 4600, 5800, 000
Frequency (MHz)

Site + B3CHI2-HY
Condition: AVG 54 3n BBHA 9120 D _9128D-02038 VERTICAL
+ REN:1060.060kHz VBW:1.090kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5746.00 18405 ------ ------ 9253 3376 1118 33.42 a.ee 238 @ AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLmI«IBu\”ln] " Level (dBuVim)
1225 1225
1050 105
5 85
E.M((Ul’lﬂl EAKIUNI)
700 AR L] | ] (T I ] | [ —— |
o ! . sl o (I
gmm— " * e ’
350! 35,
Peak - ]
175 11!
Avg
T000 9200 H400. 1 15800, 18000 000 9200, 11400, 1 15800, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CHIZ-HY Site @ O3CHIZ-HY
Condition: PEAK(UNII) 3m 91200-02114-248711 HORIZONTAL Condition: PEAK(UNII) 3m 91260-02114-248711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 1149.00 51.38 74.00 -22.62 60.67 39.18 18.37 66.54 @.38 167 37 PEAK 1 11490.08 51.18 74.66 -22.82 59.87 39.18 18.37 66.54 @30 247 137 PEAC
1 114%.00 4402 5460 -9.9 5271 3.8 18.37 6654 Q.30 167 37 Average 2 11490.00 42.18 54.60 -11.82 50.87 39.18 18.37 66.34 @30 247 137 Average
317235.00 52.43 68.20 -15.77 58.61 38.17 22.97 67.25 .53 .- -- PEAK 3 17135.08 52.61 68.20 -15.50 58.19 38.17 22.97 67.25 @.53 - - PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 45Lt}\rﬁl{ﬂﬂu\mn] 0 Level (dBuVim)
1225 1225
#15 i3
14.47G [ [l
ANG B4 ANG B4
~14.5G 528 7k
Avg %l %l
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (HHz) Frequency (NHz)
Site GICH-Y Site GICHIAY
Condition: AVG 54 3n 91200-B2114- 240711 HORTZONTAL Condition: AVG 54 3n 91200-02114- 240711 VERTICAL
LT LT
1225 1225
1050 1050
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 = » 7k ]
Avg 0 bl
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site GICH-Y Site GICHIAY
Condition: AVG 54 3n 91200-A2114- 240711 HORTZONTAL Condition: AVG 54 3n 9120-02114- 240711 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C2-6 of 62
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Pol. Horizontal Fundamental
L8Vl [dBuVim) 4o -evel (dBuIm)
4l PERR_BETBRL_T0-23] 14l
125 | 115
ANE il
- 105,
815 Y s
0. 'wd‘
1 3L Tl e 1 e T e e 1 EAKUM)
59 Bty I
v o i |
-l
2w b
30 I
3540
11!
Peak
1.
5600 5637. 5674. 571, 5748, 5785
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ G3HIL-HY Frequency (NHz)
Condition: PEAK BE(B4)_16-24 3m BBHA 9128 D_91200-82038 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHI2-HY
Condition: PEAK(UNIT) 3n BBHA 9120 D 9126D-2038 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos -+ R8I+ 1080 30kHz VBH: 3008 aﬂakﬂz STAuto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.'it . Read ot Cable Preamy  hux dPos  Thos
1 S609.04 S5.54 68.20 -12.66 4450 33.88 1104 33.28 0.80 308 360 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5658.14 52.04 68.30 -16.26 4L1.14 33.80 11.22 33.32 0.00 3080 360 PEAK - . . o O o
3570471 61.42 106.52 -45.10 50.24 33.35 11.20 33.37 0.00 308 360 PEAK Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
4 572007 61.91 118.95 -49.84 50.61 33.50 11.19 33.39 @.80 380 360 PEAK 1 5738.00 167.19 ------ ------ 95.46 34.83 1116 33.46 @.88 308 360 PEAK
" Level (dBuVim)
1225
105,
75
700
25 AVG_54)
s
,,._._...n-""""'r’
i1 Enm— T
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHL2-HY
Condition: AVG 54 3n BBHA 9120 D_9128D-02038 HORTZONTAL
+ REN:1060.060kHz VBW:1.090kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5788.00 100.97 ------ ------ 89.24 34,83 IL.16 3346 @.80 300 360 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-7 of 62
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Pol. Horizontal Fundamental

 goL8vel (dBuVim)

s

700 " "REAK BE(B4).16-24)
12
0 W“w e oot e e
k1Y
Peak f Blank
5185 5418, 5651, 5484, s, 5650
Frequency (MHz)

Site + B3CHI2-HY
Condition: PEAK BE(B4)_16-24 3m BBHA 9128 D_91200-82038 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB  om  deg

1 5854.96 57.65 118.89 -53.24 45.71 34,12 11.34 33.52 0.00 300 360 PEAK
2 585991 53.24 109.42 -51.18 46.28 34.14 11.35 33.53 Q.00 300 360 PEAK
3 5924.26 54.01 68.75 -14.74 41.69 34,35 11.56 33.59 0.00 300 360 PEAK
4 5932.82 54.57 68.20 -13.63 42.22 34.36 11.59 33.60 Q.00 300 360 PEAK
TEL : 886-3-327-0868 Page Number : C2-8 of 62
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